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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict
1 RF power output 2.1046 PASS
2 Effective Isotropic Radiated power 27.50(h)(2) PASS
3 Occupied Bandwidth 2.1049 PASS
4 Band Edge Compliance 27.53(m) PASS
5 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS
6 Frequency Stability 2.1055/27.54 PASS
7 Spurious Emissions at Antenna Terminals 27.53(m) PASS
8 Radiates Spurious Emission 27.53(m) PASS

Date of Testing: September 18, 2018 ~ October 27, 2018

Note: PASS: The EUT complies with the essential requirements in the standard.
FAIL: The EUT does not comply with the essential requirements in the standard.

Note:
The device has two 2G/3G/4G TX antennas (Main Antenna and Secondary Antenna). Main

antenna (Antl) and Secondary antenna (Ant 2) can’t transmit simultaneously which will be
chosen based on the RSSI. Only one antenna can be used for 2G/3G/4G transmission at a time.

For TX antennas RF test, each one should be applied throughout the compliance test

respectively, and however, only the worst case Main antenna (Antl) will be recorded in this

report.

BLA-L09 (R1809H0120-R4) is a variant model of BLA-L29 (R1809H0120-R2).
Test values duplicated from Original for variant. There is no test for variant in this report. The
detailed product change description please refers to the ANNEX A.

TA Technology (Shanghai) Co., Ltd.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2 Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-10766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.
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1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 86
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2 General Description of EQuipment under Test

Client Information

Applicant Huawei Technologies Co., Ltd.

Administration Building, Headquarters of Huawei Technologies Co.,

Applicant address
PP Ltd., Bantian, Longgang District, Shenzhen, 518129, P.R.China.

Manufacturer Huawei Technologies Co., Ltd.

Administration Building, Headquarters of Huawei Technologies Co.,

Manufacturer address
Ltd., Bantian, Longgang District, Shenzhen, 518129, P.R.China.

General information

EUT Description

Model BLA-L09
IMEI 866219030025331
Hardware Version HL1BLAM

Software Version

BLA-L09 8.0.0.69(C432)

Power Supply

Battery/AC adapter

Antenna Type

Internal Antenna

Test Mode(s)

LTE Band 7(CA_7C); LTE Band 38(CA_38C),
LTE Band 41(CA_41C);

Test Modulation

QPSK,16QAM, 64QAM

LTE Category

Category 18

Maximum E.|l.R.P

LTE Band 7(CA_7C): 20.34dBm
LTE Band 38(CA_38C): | 20.49dBm
LTE Band 41(CA_41C): | 20.62dBm

Rated Power Supply Voltage:

3.82V

Extreme Voltage

Minimum: 3.6V Maximum: 4.35V

Extreme Temperature

Lowest: -40°C

Highest: +85°C

Operating Frequency Range(s)

Mode Tx (MHz) Rx (MHz)
LTE Band 7(CA_7C): 2500 ~ 2570 2620 ~ 2690
LTE Band 38(CA_38C): 2570 ~ 2620 2570 ~ 2620
LTE Band 41(CA_41C): 2545 ~ 2655 2545 ~ 2655

EUT Accessory

Manufacturer: SCUD (FUJIAN) Electronics Co., Ltd

Battery 1 Model: HB436486ECW

Power Rating: DC 3.82V, 3900mAh, Li-ion

Manufacturer: Sunwoda Electronic Co., LTD
Battery 2 Model: HB436486ECW

Power Rating: DC 3.82V, 3900mAh, Li-ion
Battery 3 Manufacturer: Desay Battery Co., Ltd.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 86
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Model: HB436486ECW

Power Rating: DC 3.82V, 3900mAh, Li-ion

Manufacturer:  JIANGXI LIANCHUANG HONGSHENG
Earphone 1 ELECTRONIC CO., LTD

Model: MEND1632B729000

Manufacturer: BOLUO COUNTY QUANCHENG
Earphone 2 ELECTRONIC CO., LTD

Model: 1311-3301-6001-TC-296

Manufacturer: Goer Tek Inc
Earphone 3

Model: WINDY-C

Manufacturer: MERRY ELECTRONICS (SHENZHEN) CO.,
Earphone 4 LTD.

Model: L99EP003-CS-H

Manufacturer: JIIANGXI LIANCHUANG HONGSHENG
Earphone 5 ELECTRONIC CO., LTD

Model: MEND1632B729001

Manufacturer: BOLUO COUNTY QUANCHENG
Earphone 6 ELECTRONIC CO., LTD

Model: 1311-3301-6001-TC-305
Note: 1. The information of the EUT is declared by the manufacturer.
2. There are more than one Battery and Earphone, each one should be applied throughout the
compliance test respectively, and however, only the worst case (Battery 1 and Earphone 1) will
be recorded in this report.

TA Technology (Shanghai) Co., Ltd.
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards

FCC CFRA47 Part 2 (2018)
FCC CFRA47 Part 27C (2018)
ANSI C63.26 (2015)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 86
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4  Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization (horizontal
and vertical), the worst emission was found in position (X axis, vertical polarization) and the worst case
was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in LTE is set based on the maximum RF Output Power.

The following testing in different Bandwidth is set to detailin the following table:

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 86
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Test modes are chosen to be reported as the worst case configuration below for LTE Band 7/38/41.

Occupied Bandwidth

CA_38C

ca7c [B]ofo]o]o ololo|o|o]o
RF power output CA_38C 0| olololo]o]o
cA_4ic|o|o|o]|o o|o|o|o|o]oO
CA_7C olo|o olo|lo|o|o]|oO
Effective Isotropic Radiated
CA_38C E olo|lo|o|o]|O
power

o) olo|lo|o|o]|O

o O |

Band Edge Compliance

o
CA_41c|o|o|0| 0]
0|

CA 7C

Oo|0O|0O|O0O|O|O0|]O|O|0O|0O]|O

olojoololo
0|00

Peak-to-Average Power Ratio

Frequency Stability

Oo|l0O|0|0|0O|0O|O|O|O|O|O|O|O|O|O|O|0O|O
OoO|l0O|0|0|0O|0O|O|O|O|O|O|O|O|O|O|O|O|O

olojoalojo

Spurious Emissions at Antenna
Terminals

O|O0 |0 |0O|O|O

Radiates Spurious
Emission

o/lo|j0|O0|O|O|O|O|O|O|O|O|O|O|O|O|O|O|O|0O|0O|0O|O

CA 41C|O

Note

1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.

O|O0 |0 |0O|O|O

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 10 of 86

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



~___ FCC RF Test Report

Report No: R1809H0120-R4

5 Test Case Results

5.1 RF Power Output

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Methods of Measurement

During the process of the testing, The EUT is controlled by the Base Station Simulator to ensure max
power transmission and proper modulation.

Test Setup

EUT

FF cable

Base station Simulator

The loss between RF output port of the EUT and the input port of the tester has been taken into

consideration.

Limits

No specific RF power output requirements in part 2.1046.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB.

TA Technology (Shanghai) Co., Ltd.
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Test Results

Conducted Power

PCC SCC1 PCC RB SCC1 RB
(dBm)
CA_TC Frequency Frequency 16 64
Channel Channel Size | Offset | Size | Offset | QPSK
(MHz) (MHz) QAM | QAM
20805 2505.5 20949 2519.9 1 49 1 0 21.95 | 20.68 | 20.04
20805 2505.5 20949 2519.9 1 0 1 99 |13.43|12.4411.23
20805 2505.5 20949 2519.9 50 0 100 0 19.11 | 18.98 | 17.56
21006 2525.6 21150 2540 1 49 1 0 21.26 | 20.33 | 19.96
120()'\:/:_"_'2; 21006 2525.6 21150 2540 1 0 1 99 12.52 | 11.86 | 11.30
21006 2525.6 21150 2540 50 0 100 0 19.73 | 18.62 | 17.44
21206 2545.6 21350 2560 1 49 1 0 21.55 | 20.78 | 19.57
21206 2545.6 21350 2560 1 0 1 99 |12.7111.89|11.17
21206 2545.6 21350 2560 50 0 100 0 19.74 | 18.56 | 17.43
20850 2510 20994 2524.4 1 99 1 0 22.21 | 21.32 | 21.07
20850 2510 20994 2524.4 1 0 1 49 |13.08 [12.36|11.16
20850 2510 20994 2524.4 | 100 0 50 0 19.93 | 18.94 | 17.76
21051 2530.1 21195 25445 1 99 1 0 22.12 | 21.33|20.73
Zfol\:/mz; 21051 2530.1 21195 2544.5 1 0 1 49 13.30 | 11.62 | 11.20
21051 2530.1 21195 2544.5 100 0 50 0 19.69 | 18.97 | 17.77
21251 2550.1 21395 2564.5 1 99 1 0 22.00 | 21.24 | 20.86
21251 2550.1 21395 2564.5 1 0 1 49 12.98 | 12.18| 11.79
21251 2550.1 21395 2564.5 100 0 50 0 19.73 1 18.12|17.89
20825 2507.5 20975 2522.5 1 74 1 0 21.87 | 21.02|20.80
20825 2507.5 20975 2522.5 1 0 1 74 | 13.16 | 12.38 | 12.07
20825 2507.5 20975 2522.5 75 0 75 0 19.41 | 18.35|17.68
21025 2527.5 21175 2542.5 1 74 0 21.80 | 20.92 | 20.33
1155'\:/:_"_'2; 21025 2527.5 21175 2542.5 0 74 13.24 | 12.32 | 11.12
21025 2527.5 21175 2542.5 75 0 75 0 19.71 | 18.55(17.33
21225 2547.5 21375 2562.5 74 1 0 21.77 | 21.00 | 20.45
21225 2547.5 21375 2562.5 0 1 74 13.41 | 12.42|12.03
21225 2547.5 21375 2562.5 75 0 75 0 19.88 | 18.76 | 17.59
20828 2507.8 20999 2524.9 74 1 0 21.49 | 20.16 | 19.37
20828 2507.8 20999 2524.9 0 1 99 |13.02 |12.27|12.03
20828 2507.8 20999 2524.9 75 0 100 0 19.50 | 18.44|17.22
21003 2525.3 21174 2542.4 74 1 0 21.95 | 20.59 (19.79
1250'\&125 21003 2525.3 21174 2542.4 0 1 99 |13.31|12.55(12.29
21003 2525.3 21174 2542.4 75 0 100 0 19.65 | 18.62|17.38
21179 2542.9 21350 2560 1 74 1 0 21.55 | 20.66 | 19.44
21179 2542.9 21350 2560 0 1 99 |[13.13|12.81(12.09
21179 2542.9 21350 2560 75 0 100 0 20.78 | 19.75|18.51
20MHz+| 20850 2510 21021 2527.1 1 99 1 0 22.32 | 21.39 | 21.06
15MHz | 20850 2510 21021 2527.1 0 1 74 | 13.33 | 12.47 | 11.27

TA Technology (Shanghai) Co., Ltd.
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20850 2510 21021 2527.1 | 100 0 75 0 19.83 | 18.81 | 17.67
21026 2527.6 21197 2544.7 1 99 0 22.22 |21.17 | 20.67
21026 2527.6 21197 2544.7 1 0 74 | 13.59 [12.66 | 11.51
21026 2527.6 21197 25447 | 100 0 75 0 19.80 | 18.84 | 18.07
21201 2545.1 21372 2562.2 1 99 0 22.06 | 21.13|20.83
21201 2545.1 21372 2562.2 1 0 74 | 13.02 |12.42|12.01
21201 2545.1 21372 2562.2 | 100 0 75 0 19.25 | 18.18 | 17.88
20850 2510 21048 2529.8 1 99 1 0 21.22 |20.17|19.83
20850 2510 21048 2529.8 1 0 1 99 | 13.54 (12.37|11.78
20850 2510 21048 2529.8 | 100 0 100 0 19.94 | 18.88 | 17.71
21001 2525.1 21199 2544.9 1 99 1 0 21.70 | 20.52 | 19.37
2200'\:;42; 21001 2525.1 21199 2544.9 1 0 1 99 | 13.17 [12.24|11.13
21001 2525.1 21199 25449 | 100 0 100 0 19.67 | 18.62 | 17.42
21152 2540.2 21350 2560 1 99 1 0 21.77 | 20.88 | 20.70
21152 2540.2 21350 2560 1 0 1 99 | 13.22 (12.20|11.95
21152 2540.2 21350 2560 100 0 100 0 19.75 | 18.69|17.88
Conducted Power

PCC SCC1 PCC RB SCC1RB

(dBm)

CA_38C Frequency Frequency 16 64
Channel Channel Size | Offset | Size | Offset | QPSK

(MHz) (MHz) QAM | QAM
37825 2577.5 37975 2592.5 74 0 22.64 | 21.44|21.02
37825 2577.5 37975 2592.5 0 1 74 | 10.61 |10.02| 9.59
37825 2577.5 37975 2592.5 75 0 75 0 20.23 | 19.27 | 18.31
37925 2587.5 38075 2602.5 74 0 22.34 |21.42 | 20.95
155“:/:_"_'2; 37925 2587.5 38075 2602.5 0 1 74 |10.84| 9.59 | 9.03
37925 2587.5 38075 2602.5 75 0 75 0 20.31 | 19.32|18.42
38025 2597.5 38175 2612.5 1 74 0 22.88 | 22.05|21.74
38025 2597.5 38175 2612.5 1 0 1 74 |10.28 | 9.55 | 9.03
38025 2597.5 38175 2612.5 75 0 75 0 19.93 | 18.57 | 18.04
37850 2580 38048 2599.8 1 99 1 0 21.95 | 20.75(20.10
37850 2580 38048 2599.8 1 0 1 99 | 11.46 | 9.57 | 8.77
37850 2580 38048 2599.8 | 100 0 100 0 19.88 | 18.97 | 18.29
37901 2585.1 38099 2604.9 1 99 1 0 22.14 | 20.93 | 20.57
2200'\'/\'/':2; 37901 2585.1 38099 2604.9 1 0 1 99 |10.86| 9.10 | 8.83
37901 2585.1 38099 2604.9 | 100 0 100 0 19.97 | 18.88|17.93
37952 2590.2 38150 2610 1 99 1 0 22.03 | 20.97 | 20.44
37952 2590.2 38150 2610 1 0 1 99 |10.82 | 9.35 | 9.11
37952 2590.2 38150 2610 100 0 100 0 20.03 | 19.43|18.17

TA Technology (Shanghai) Co., Ltd.
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Conducted Power

PCC SCC1 PCCRB | SCC1RB

CA_41C (dBm)
Channel Frequency Channel Frequency Size | Offset | Size | Offset | QPSK 16 o4
(MHz) (MHz) QAM | QAM
40165 2547.5 40282 2559.2 1 24 1 0 |22.41|21.54|20.32
40165 2547.5 40282 2559.2 1 0 1 99 |10.63|9.92 | 9.61
40165 2547.5 40282 2559.2 | 25 0O (100 O |[19.95(19.03|18.06
40598 2590.8 40715 2602.5 1 24 1 0 ]22.43]21.60|20.39
zgﬂl\:z: 40598 2590.8 40715 2602.5 1 0 1 99 |10.85|9.42 | 9.22
40598 2590.8 40715 26025 | 25 0O (100 O [19.89(18.81|17.99
41023 2633.3 41140 2645 1 24 1 0 [22.51(21.49(20.24
41023 2633.3 41140 2645 1 0 1 99 |10.66| 9.94 | 8.78
41023 2633.3 41140 2645 25 0O (100 O [19.89(18.90(17.93
40240 2555 40357 2566.7 1 99 1 0 |22.58(21.70|20.86
40240 2555 40357 2566.7 1 0 1 24 |10.86| 9.80 | 8.56
40240 2555 40357 2566.7 |100| O 25 0 ]20.09|19.13|18.91
40665 2597.5 40782 2609.2 1 99 1 0 |22.46(21.94|20.75
ng:? 40665 2597.5 40782 2609.2 1 0 1 24 |10.73| 9.52 | 8.27
40665 2597.5 40782 2609.2 |100| O 25 0 [19.45|1854(18.11
41098 2640.8 41215 2652.5 1 99 1 0 [22.06(21.33]21.02
41098 2640.8 41215 2652.5 1 0 1 24 |10.28|9.93 | 8.71
41098 2640.8 41215 26525 |100| O 25 0 ]20.25|19.24|18.55
40190 2550 40334 2564.4 1 49 1 0 [21.98(20.94(19.71
40190 2550 40334 2564.4 1 0 1 99 |10.94|9.08 | 8.86
40190 2550 40334 2564.4 | 50 0O [(100| O |[19.9718.93|17.77
40596 2590.6 40740 2605 1 49 1 0 ]21.95(20.96(20.01
1200“:/:_"_'2; 40596 2590.6 40740 2605 0 1 99 |10.71|9.02 | 8.83
40596 2590.6 40740 2605 50 0O [(100| O |[19.88|18.97|18.84
40996 2630.6 41140 2645 1 49 1 0 |21.86|20.65|19.73
40996 2630.6 41140 2645 1 0 1 99 |11.09|10.06| 8.87
40996 2630.6 41140 2645 50 0O (100 O [19.91|18.96|17.82
40240 2555 40384 2569.4 1 99 1 0 |22.33]21.32|21.06
40240 2555 40384 2569.4 1 0 1 49 |11.03 |10.11| 8.90
40240 2555 40384 2569.4 |100| O 50 0 ]19.63|18.97|18.28
40641 2595.1 40785 2609.5 1 99 1 0 |22.38(21.48(21.01
2100'\:/:_"_'2; 40641 2595.1 40785 2609.5 1 0 1 49 |10.53| 9.11 | 8.88
40641 2595.1 40785 2609.5 |100| O 50 0 |20.26|19.31|18.46
41046 2635.6 41190 2650 1 99 1 0 [22.72(21.37(21.04
41046 2635.6 41190 2650 1 0 1 49 |10.19|9.35 | 9.11
41046 2635.6 41190 2650 100| O 50 0 ]20.64(19.60(18.34
15MHz+ 40215 2552.5 40365 2567.5 1 74 1 0 |21.92(20.96|20.71
15MHz 40215 2552.5 40365 2567.5 1 0 1 74 |10.36| 9.76 | 8.52

TA Technology (Shanghai) Co., Ltd.
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40215 2552.5 40365 2567.5 75 0 75 0 19.95 (18.83|17.86
40615 2592.5 40765 2607.5 74 0 |22.09|21.35(20.93
40615 2592.5 40765 2607.5 0 74 |10.52|9.81 | 8.60
40615 2592.5 40765 2607.5 75 0 75 0 19.7918.71(17.48
41014 2632.5 41165 2647.5 74 1 0 22.00 (21.14|20.88
41014 2632.5 41165 2647.5 0 1 74 110.32 | 9.56 | 8.39
41014 2632.5 41165 2647.5 75 0 75 0 |20.17]19.11|18.93
40215 2552.5 40386 2569.6 1 74 1 0 |22.57]20.89|19.59
40215 2552.5 40386 2569.6 1 0 1 99 |10.55|9.77 | 852
40215 2552.5 40386 2569.6 75 0O |100| O |20.30|19.11|18.88
40593 2590.3 40764 2607.4 1 74 1 0 |22.65(21.62|20.41
1250|\'/\I/|I-I|_izz+ 40593 2590.3 40764 2607.4 1 0 1 99 |11.1510.18| 9.91
40593 2590.3 40764 2607.4 75 0 100 0 19.74 |18.75|18.15
40969 2627.9 41140 2645 1 74 1 0 |21.81|20.84|19.57
40969 2627.9 41140 2645 1 0 1 99 |10.71(10.21| 9.93
40969 2627.9 41140 2645 75 0 100 0 20.41 |{19.33|18.03
40240 2555 40411 25721 1 99 1 0 22.30(21.11|20.75
40240 2555 40411 25721 1 0 1 74 |10.44 | 9.21 | 8.96
40240 2555 40411 25721 |100| O 75 0 |20.07|19.04|18.83
40616 2592.6 40787 2609.7 1 99 1 0 |22.18|21.22|20.99
ZfSI\I/\l/:—:; 40616 2592.6 40787 2609.7 1 0 1 74 11051957 | 8.35
40616 2592.6 40787 2609.7 |100| O 75 0 19.74 |18.86|17.92
40994 2630.4 41165 2647.5 1 99 1 0 |22.70|21.34|20.87
40994 2630.4 41165 2647.5 1 0 1 74 |10.43|9.37 | 9.09
40994 2630.4 41165 26475 |100 0 75 0 19.74 118.59|18.21
40240 2555 40438 2574.8 1 99 1 0 |21.88|20.68|19.37
40240 2555 40438 2574.8 1 0 1 99 |10.50| 9.66 | 8.40
40240 2555 40438 25748 |100| O (|100| O 19.96 ({18.92|17.68
40591 2590.1 40789 2609.9 1 99 1 0 |21.88|21.04|19.82
2200|\|/\|/||_||—|Zz+ 40591 2590.1 40789 2609.9 1 0 1 99 |10.53|9.90 | 8.62
40591 2590.1 40789 26099 (100 O |100| O |20.49|19.44|18.18
40942 2625.2 41140 2645 1 99 1 0 |22.2821.46|20.22
40942 2625.2 41140 2645 1 0 1 99 |10.68| 9.63 | 9.08
40942 2625.2 41140 2645 100f O |100| O |20.13|18.87|17.64
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5.2 Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI C63.26 (2015).

a) Connect the equipment as illustrated. Mount the equipment with the manufacturer specified
antenna in a vertical orientation on a manufacturer specified mounting surface located on a
non-conducting rotating platform of a RF anechoic chamber (preferred) or a standard radiation site.

b) Key the transmitter, then rotate the EUT 360° azimuthally and record spectrum analyzer power
level (LVL) measurements at angular increments that are sufficiently small to permit resolution of all
peaks. If a standard radiation test site is used, raise and lower the test antenna to obtain a maximum
reading at each angular increment. (Note: several batteries may be needed to offset the effect of
battery voltage droop, which should not exceed 5% of the manufactured specified battery voltage
during transmission).

c) Replace the transmitter under test with a vertically polarized half-wave dipole (or an antenna whose
gain is known relative to an ideal half-wave dipole). The center of the antenna should be at the same
location as the center of the antenna under test.

d) Connect the antenna to a signal generator with a known output power and record the path loss (in
dB) as LOSS. If a standard radiation test site is used, raise and lower the test antenna to obtain a
maximum reading.LOSS = Generator Output Power (dBm) — Analyzer reading (dBm)

e) Determine the effective radiated output power at each angular position from the readings in steps b)
and d) using the following equation:ERP (dBm) = LVL (dBm) + LOSS (dB)

f)  The maximum ERP is the maximum value determined in the preceding step.

g) When calculating ERP, in addition to knowing the antenna radiation and matching characteristics, it
is necessary to know the loss values of all elements (e.g.transmission line attenuation, mismatches,
filters, combiners) interposed between the point where transmitter output power is measured, and the
point where power is applied to the antenna. ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBd)

where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm) = ERP (dBm) + 2.15 (dB.)

The RB allocation refers to section 5.1, using the maximum output power configuration.
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Test setup

Transmitter Test
Antenna Antenna

TRANSMITTER
UNDER TEST

| SPECTRUM

ANALYZER
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STANDARD

o=

AMECHOIC CHAMBER OR

TEST SITE

Halfwave 777
Vertical Test
Antenna  Aptenna
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1

1

1
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1
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1
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:
]
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]
]
]
1
1
]
]
]
:
]
]

Note: Area side:2.4mX3.6m

The radiated emission was measured in the following position: EUT stand-up position (Z axis), lie-down
position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the worst case was

recorded.

Limits

Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are limited to 2.0

watts EIRP. All user stations are limited to

2.0 watts transmitter output power.”

Part 27.50(h)(2) Limit

< 2W (33dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k =2, U= 1.19 dB
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Test Results

The measurement is performed for both of horizontal and vertical antenna Polarization, and only the
data of worst mode is recorded in this report.

PCC SCC1
CA_7C Channel Frequency Channel Frequency | Polarization (E:::)
(MHz) (MHz)
10MHz+20MHz_QPSK 20805 2505.5 20949 2519.9 H 19.21
10MHz+20MHz_16QAM 20805 2505.5 20949 2519.9 H 18.73
10MHz+20MHz_64QAM 20805 2505.5 20949 2519.9 H 18.67
10MHz+20MHz_QPSK 21006 2525.6 21150 2540 H 18.86
10MHz+20MHz_16QAM 21006 2525.6 21150 2540 H 18.42
10MHz+20MHz_64QAM 21006 2525.6 21150 2540 H 18.23
10MHz+20MHz_QPSK 21206 2545.6 21350 2560 H 18.77
10MHz+20MHz_16QAM 21206 2545.6 21350 2560 H 18.34
10MHz+20MHz_64QAM 21206 2545.6 21350 2560 H 18.13
20MHz+10MHz_QPSK 20850 2510 20994 2524.4 H 19.45
20MHz+10MHz_16QAM 20850 2510 20994 2524.4 H 19.02
20MHz+10MHz_64QAM 20850 2510 20994 2524.4 H 18.86
20MHz+10MHz_QPSK 21051 2530.1 21195 2544.5 H 19.48
20MHz+10MHz_16QAM 21051 2530.1 21195 2544.5 H 19.13
20MHz+10MHz_64QAM 21051 2530.1 21195 2544.5 H 18.97
20MHz+10MHz_QPSK 21251 2550.1 21395 2564.5 H 19.31
20MHz+10MHz_16QAM 21251 2550.1 21395 2564.5 H 18.97
20MHz+10MHz_64QAM 21251 2550.1 21395 2564.5 H 18.67
15MHz+15MHz_QPSK 20825 2507.5 20975 2522.5 H 19.90
15MHz+15MHz_16QAM 20825 2507.5 20975 2522.5 H 19.54
15MHz+15MHz_64QAM 20825 2507.5 20975 2522.5 H 19.36
15MHz+15MHz_QPSK 21025 2527.5 21175 2542.5 H 20.01
15MHz+15MHz_16QAM 21025 2527.5 21175 2542.5 H 19.67
15MHz+15MHz_64QAM 21025 2527.5 21175 2542.5 H 19.48
15MHz+15MHz_QPSK 21225 2547.5 21375 2562.5 H 19.95
15MHz+15MHz_16QAM 21225 2547.5 21375 2562.5 H 19.63
15MHz+15MHz_64QAM 21225 2547.5 21375 2562.5 H 19.50
15MHz+20MHz_QPSK 20828 2507.8 20999 2524.9 H 18.83
15MHz+20MHz_16QAM 20828 2507.8 20999 2524.9 H 18.51
15MHz+20MHz_64QAM 20828 2507.8 20999 2524.9 H 18.32
15MHz+20MHz_QPSK 21003 2525.3 21174 2542.4 H 18.65
15MHz+20MHz_16QAM 21003 2525.3 21174 2542.4 H 18.42
15MHz+20MHz_64QAM 21003 2525.3 21174 2542.4 H 18.21
15MHz+20MHz_QPSK 21179 2542.9 21350 2560 H 18.73
15MHz+20MHz_16QAM 21179 2542.9 21350 2560 H 18.43
15MHz+20MHz_64QAM 21179 2542.9 21350 2560 H 18.23
20MHz+15MHz_QPSK 20850 2510 21021 2527.1 H 19.69
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20MHz+15MHz_16QAM 20850 2510 21021 2527.1 H 19.52
20MHz+15MHz_64QAM 20850 2510 21021 2527.1 H 19.23

20MHz+15MHz_QPSK 21026 2527.6 21197 25447 H 20.02
20MHz+15MHz_16QAM 21026 2527.6 21197 25447 H 19.76
20MHz+15MHz_64QAM 21026 2527.6 21197 25447 H 19.55

20MHz+15MHz_QPSK 21201 25451 21372 2562.2 H 19.99
20MHz+15MHz_16QAM 21201 25451 21372 2562.2 H 19.58
20MHz+15MHz_64QAM 21201 25451 21372 2562.2 H 19.24

20MHz+20MHz_QPSK 20850 2510 21048 2529.8 H 19.35
20MHz+20MHz_16QAM 20850 2510 21048 2529.8 H 19.02
20MHz+20MHz_64QAM 20850 2510 21048 2529.8 H 18.76

20MHz+20MHz_QPSK 21001 2525.1 21199 25449 H 19.75
20MHz+20MHz_16QAM 21001 25251 21199 25449 H 19.28
20MHz+20MHz_64QAM 21001 25251 21199 25449 H 19.03

20MHz+20MHz_QPSK 21152 2540.2 21350 2560 H 20.34
20MHz+20MHz_16QAM 21152 2540.2 21350 2560 H 19.98
20MHz+20MHz_64QAM 21152 2540.2 21350 2560 H 19.75

PCC SCC1
CA_38C Frequency Frequency | Polarization EIRP
Channel Channel (dBm)
(MHz) (MHz)

15MHz+15MHz_QPSK 37825 2577.5 37975 2592.5 H 20.25
15MHz+15MHz_16QAM 37825 2577.5 37975 2592.5 H 19.82
15MHz+15MHz_64QAM 37825 2577.5 37975 2592.5 H 19.78

15MHz+15MHz_QPSK 37925 2587.5 38075 2602.5 H 20.38
15MHz+15MHz_16QAM 37925 2587.5 38075 2602.5 H 19.79
15MHz+15MHz_64QAM 37925 2587.5 38075 2602.5 H 19.65

15MHz+15MHz_QPSK 38025 2597.5 38175 2612.5 H 20.49
15MHz+15MHz_16QAM 38025 2597.5 38175 2612.5 H 20.03
15MHz+15MHz_64QAM 38025 2597.5 38175 2612.5 H 19.89

20MHz+20MHz_QPSK 37850 2580 38048 2599.8 H 19.73
20MHz+20MHz_16QAM 37850 2580 38048 2599.8 H 19.16
20MHz+20MHz_64QAM 37850 2580 38048 2599.8 H 19.10

20MHz+20MHz_QPSK 37901 2585.1 38099 2604.9 H 19.55
20MHz+20MHz_16QAM 37901 2585.1 38099 2604.9 H 19.15
20MHz+20MHz_64QAM 37901 2585.1 38099 2604.9 H 19.01

20MHz+20MHz_QPSK 37952 2590.2 38150 2610 H 19.68
20MHz+20MHz_16QAM 37952 2590.2 38150 2610 H 19.26
20MHz+20MHz_64QAM 37952 2590.2 38150 2610 H 19.12
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PCC SCC1 - EIRP
CA_41C Channel Frequency Channel Frequency | Polarization (dBm)
(MHz) (MHz)

5MHz+20MHz_QPSK 40165 2547.5 40282 2559.2 H 18.60
5MHz+20MHz_16QAM 40165 2547.5 40282 2559.2 H 18.42
5MHz+20MHz_64QAM 40165 2547.5 40282 2559.2 H 18.21
5MHz+20MHz_QPSK 40598 2590.8 40715 2602.5 H 19.26
5MHz+20MHz_16QAM 40598 2590.8 40715 2602.5 H 18.95
5MHz+20MHz_64QAM 40598 2590.8 40715 2602.5 H 18.68
S5MHz+20MHz_QPSK 41023 2633.3 41140 2645 H 19.52
5MHz+20MHz_16QAM 41023 2633.3 41140 2645 H 19.21
5MHz+20MHz_64QAM 41023 2633.3 41140 2645 H 19.07
20MHz+5MHz_QPSK 40240 2555 40357 2566.7 H 20.02
20MHz+5MHz_16QAM 40240 2555 40357 2566.7 H 19.68
20MHz+5MHz_64QAM 40240 2555 40357 2566.7 H 19.54
20MHz+5MHz_QPSK 40665 2597.5 40782 2609.2 H 20.31
20MHz+5MHz_16QAM 40665 2597.5 40782 2609.2 H 20.03
20MHz+5MHz_64QAM 40665 2597.5 40782 2609.2 H 19.75
20MHz+5MHz_QPSK 41098 2640.8 41215 2652.5 H 20.23
20MHz+5MHz_16QAM 41098 2640.8 41215 2652.5 H 19.97
20MHz+5MHz_64QAM 41098 2640.8 41215 2652.5 H 19.65
10MHz+20MHz_QPSK 40190 2550 40334 2564.4 H 18.00
10MHz+20MHz_16QAM 40190 2550 40334 2564.4 H 17.74
10MHz+20MHz_64QAM 40190 2550 40334 2564.4 H 17.51
10MHz+20MHz_QPSK 40596 2590.6 40740 2605 H 20.39
10MHz+20MHz_16QAM 40596 2590.6 40740 2605 H 20.12
10MHz+20MHz_64QAM 40596 2590.6 40740 2605 H 19.78
10MHz+20MHz_QPSK 40996 2630.6 41140 2645 H 19.32
10MHz+20MHz_16QAM 40996 2630.6 41140 2645 H 19.02
10MHz+20MHz_64QAM 40996 2630.6 41140 2645 H 18.75
20MHz+10MHz_QPSK 40240 2555 40384 2569.4 H 19.83
20MHz+10MHz_16QAM 40240 2555 40384 2569.4 H 19.57
20MHz+10MHz_64QAM 40240 2555 40384 2569.4 H 19.24
20MHz+10MHz_QPSK 40641 2595.1 40785 2609.5 H 19.97
20MHz+10MHz_16QAM 40641 2595.1 40785 2609.5 H 19.61
20MHz+10MHz_64QAM 40641 2595.1 40785 2609.5 H 19.42
20MHz+10MHz_QPSK 41046 2635.6 41190 2650 H 20.62
20MHz+10MHz_16QAM 41046 2635.6 41190 2650 H 20.30
20MHz+10MHz_64QAM 41046 2635.6 41190 2650 H 20.08
15MHz+15MHz_QPSK 40215 2552.5 40365 2567.5 H 19.75
15MHz+15MHz_16QAM 40215 2552.5 40365 2567.5 H 19.52
15MHz+15MHz_64QAM 40215 2552.5 40365 2567.5 H 19.32
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15MHz+15MHz_QPSK 40615 25925 40765 2607.5 H 19.83
15MHz+15MHz_16QAM 40615 25925 40765 2607.5 H 19.54
15MHz+15MHz_64QAM 40615 25925 40765 2607.5 H 19.21
15MHz+15MHz_QPSK 41014 2632.5 41165 2647.5 H 20.31
15MHz+15MHz_16QAM 41014 2632.5 41165 2647.5 H 19.87
15MHz+15MHz_64QAM 41014 2632.5 41165 2647.5 H 19.59
15MHz+20MHz_QPSK 40215 25525 40386 2569.6 H 18.23
15MHz+20MHz_16QAM 40215 25525 40386 2569.6 H 17.84
15MHz+20MHz_64QAM 40215 25525 40386 2569.6 H 17.67
15MHz+20MHz_QPSK 40593 2590.3 40764 2607.4 H 18.28
15MHz+20MHz_16QAM 40593 2590.3 40764 2607.4 H 17.96
15MHz+20MHz_64QAM 40593 2590.3 40764 2607.4 H 17.79
15MHz+20MHz_QPSK 40969 2627.9 41140 2645 H 19.05
15MHz+20MHz_16QAM 40969 2627.9 41140 2645 H 18.87
15MHz+20MHz_64QAM 40969 2627.9 41140 2645 H 18.62
20MHz+15MHz_QPSK 40240 2555 40411 2572.1 H 19.89
20MHz+15MHz_16QAM 40240 2555 40411 2572.1 H 19.65
20MHz+15MHz_64QAM 40240 2555 40411 2572.1 H 19.43
20MHz+15MHz_QPSK 40616 2592.6 40787 2609.7 H 20.05
20MHz+15MHz_16QAM 40616 2592.6 40787 2609.7 H 19.73
20MHz+15MHz_64QAM 40616 2592.6 40787 2609.7 H 19.54
20MHz+15MHz_QPSK 40994 2630.4 41165 2647.5 H 20.26
20MHz+15MHz_16QAM 40994 2630.4 41165 2647.5 H 20.01
20MHz+15MHz_64QAM 40994 2630.4 41165 2647.5 H 19.87
20MHz+20MHz_QPSK 40240 2555 40438 2574.8 H 18.13
20MHz+20MHz_16QAM 40240 2555 40438 2574.8 H 17.95
20MHz+20MHz_64QAM 40240 2555 40438 2574.8 H 17.82
20MHz+20MHz_QPSK 40591 2590.1 40789 2609.9 H 18.19
20MHz+20MHz_16QAM 40591 2590.1 40789 2609.9 H 17.89
20MHz+20MHz_64QAM 40591 2590.1 40789 2609.9 H 17.77
20MHz+20MHz_QPSK 40942 2625.2 41140 2645 H 19.17
20MHz+20MHz_16QAM 40942 2625.2 41140 2645 H 18.76
20MHz+20MHz_64QAM 40942 2625.2 41140 2645 H 18.56
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5.3 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 1IMHz, VBW is set to 3MHz for LTE Band 7/38/41.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

EUT Splitter spectrum
Analyzer

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result
PCC SCC1 Bandwidth(MHz)
CA_7C Frequency Frequency PCC | scet 99%
Channel Channel RB RB -26dBc
(MHz) (MHz) Power
10MHz+20MHz_QPSK | 21006 2525.6 21150 2540 50#0 | 100#0 | 28.18 | 30.18
10MHz+20MHz_16QAM | 21006 2525.6 21150 2540 50#0 | 100#0 | 28.13 | 30.13
10MHz+20MHz_64QAM | 21006 2525.6 21150 2540 50#0 | 100#0 | 28.07 | 30.08
20MHz+10MHz_QPSK | 21051 2530.1 21195 25445 100#0 | 50#0 | 28.20 | 30.44
20MHz+10MHz_16QAM | 21051 2530.1 21195 2544.5 100#0 | 50#0 | 28.16 | 30.41
20MHz+10MHz_64QAM | 21051 2530.1 21195 2544.5 100#0 | 50#0 | 28.15 | 30.46
15MHz+15MHz_QPSK | 21025 2527.5 21175 2542.5 75#0 | 75#0 | 28.80 | 31.00
15MHz+15MHz_16QAM | 21025 2527.5 21175 2542.5 75#0 | 75#0 | 28.70 | 31.01
15MHz+15MHz_64QAM | 21025 2527.5 21175 2542.5 75#0 | 75#0 | 28.73 | 31.04
15MHz+20MHz_QPSK | 21003 2525.3 21174 2542.4 75#0 | 100#0 | 32.95 | 35.46
15MHz+20MHz_16QAM | 21003 2525.3 21174 2542.4 75#0 | 100#0 | 32.98 | 35.29
15MHz+20MHz_64QAM | 21003 2525.3 21174 2542.4 75#0 | 100#0 | 32.97 | 35.26
20MHz+15MHz_QPSK | 21026 2527.6 21197 25447 100#0 | 75#0 | 33.01 | 35.49
20MHz+15MHz_16QAM | 21026 2527.6 21197 2544.7 100#0 | 75#0 | 32.95 | 35.40
20MHz+15MHz_64QAM | 21026 2527.6 21197 2544.7 100#0 | 75#0 | 33.01 | 35.44
20MHz+20MHz_QPSK | 21001 2525.1 21199 2544.9 100#0 | 100#0 | 37.88 | 40.44
20MHz+20MHz_16QAM | 21001 2525.1 21199 2544.9 100#0 | 100#0 | 37.82 | 40.25
20MHz+20MHz_64QAM | 21001 2525.1 21199 2544.9 100#0 | 100#0 | 37.83 | 40.63
PCC SCC1 Bandwidth(MHz)
CA_38C Frequency Frequency PCC | scet 99%
Channel Channel RB RB -26dBc
(MHz) (MHz) Power
15MHz+15MHz_QPSK | 37925 2587.5 38075 2602.5 75#0 | 75#0 | 28.72 | 31.06
15MHz+15MHz_16QAM | 37925 2587.5 38075 2602.5 75#0 | 75#0 | 28.72 | 30.97
15MHz+15MHz_64QAM | 37925 2587.5 38075 2602.5 75#0 | 75#0 | 28.62 | 31.13
20MHz+20MHz_QPSK | 37901 2585.1 38099 2604.9 100#0 | 100#0 | 37.83 | 40.54
20MHz+20MHz_16QAM | 37901 2585.1 38099 2604.9 100#0 | 100#0 | 37.79 | 40.44
20MHz+20MHz_64QAM | 37901 2585.1 38099 2604.9 100#0 | 100#0 | 37.70 | 40.71
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PCC SCC1 Bandwidth(MHz)
CA_41C F F PCC | scel 99%
requenc requenc
- Channel q . Channel d Y RB RB ’ -26dBc
(MHz) (MHz) Power

5MHz+20MHz_QPSK 40598 2590.8 40715 2602.5 25#0 | 100#0 | 23.49 | 26.57

5SMHz+20MHz_16QAM | 40598 2590.8 40715 2602.5 25#0 | 100#0 | 23.32 | 25.11

S5SMHz+20MHz_640QAM | 40598 2590.8 40715 2602.5 25#0 | 100#0 | 23.27 | 25.87

20MHz+5MHz_QPSK 40665 2597.5 40782 2609.2 100#0 | 25#0 | 23.40 | 29.27

20MHz+5MHz_16QAM | 40665 2597.5 40782 2609.2 100#0 | 25#0 | 23.35 | 25.46

20MHz+5MHz_64QAM | 40665 2597.5 40782 2609.2 100#0 | 25#0 | 23.30 | 26.88

10MHz+20MHz_QPSK | 40596 2590.6 40740 2605 50#0 | 100#0 | 28.26 | 31.35
10MHz+20MHz_16QAM | 40596 2590.6 40740 2605 50#0 | 100#0 | 20.18 | 31.18
10MHz+20MHz_64QAM | 40596 2590.6 40740 2605 50#0 | 100#0 | 28.17 | 33.45

20MHz+10MHz_QPSK | 40641 2595.1 40785 2609.5 100#0 | 50#0 | 28.12 | 30.82

20MHz+10MHz_16QAM | 40641 2595.1 40785 2609.5 100#0 | 50#0 | 28.10 | 30.42

20MHz+10MHz_64QAM | 40641 2595.1 40785 2609.5 100#0 | 50#0 | 28.04 | 30.33

15MHz+15MHz_QPSK | 40615 2592.5 40765 2607.5 75#0 | 75#0 | 28.67 31.34

15MHz+15MHz_16QAM | 40615 2592.5 40765 2607.5 75#0 | 75#0 | 28.62 | 30.93

15MHz+15MHz_64QAM | 40615 2592.5 40765 2607.5 75#0 | 75#0 | 28,59 | 32.11

15MHz+20MHz_QPSK | 40593 2590.3 40764 2607.4 75#0 | 100#0 | 32.91 | 36.61

15MHz+20MHz_16QAM | 40593 2590.3 40764 2607.4 75#0 | 100#0 | 32.92 | 35.31

15MHz+20MHz_64QAM | 40593 2590.3 40764 2607.4 75#0 | 100#0 | 32.87 | 35.39

20MHz+15MHz_QPSK | 40616 2592.6 40787 2609.7 100#0 | 75#0 | 32.94 | 35.62

20MHz+15MHz_16QAM | 40616 2592.6 40787 2609.7 100#0 | 75#0 | 32.92 | 35.39

20MHz+15MHz_64QAM | 40616 2592.6 40787 2609.7 100#0 | 75#0 | 32.81 | 36.01

20MHz+20MHz_QPSK | 40591 2590.1 40789 2609.9 100#0 | 100#0 | 37.74 | 41.01

20MHz+20MHz_16QAM | 40591 2590.1 40789 2609.9 100#0 | 100#0 | 37.76 | 40.62

20MHz+20MHz_64QAM | 40591 2590.1 40789 2609.9 100#0 | 100#0 | 37.70 | 40.12
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~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_7C 10MHz+20MHz QPSK

Agilent Spectrm hsbprer - Occupied TW

Corcer Fraq: 25 Radio Std: None

Center Freq 2.535500000 GHz o Fret o

Gz
- AwvgiHeld> 100110
Ih el o RAmnc 40 @B

Radio Dewice: BTS

Ref 30.00 dBm

(T

" Span 40 MHz,

Center 2.536 GHz
wR sweep 1ms ||

#VBW 3 MHz

Occupled Bandwidth Total Power
28.177 MHz

Transmit Freq Error 91 kHz OBW Power
% dB Bandwidth 30.18 MHz xdB

CA_7C 20MHz+10MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

(Center Freq 2.534800000 GHz

#VBW 3 MHz

Occupled Bandwidth Total Power
28.200 MHz

218.46 kHz OBW Power
30.44 MHz = dB

Transmit Freq Error
% dB Bandwidth

Canter Fraq: 25340000 GHz
g MogiHeld> 100100

%

Radio Davice BTS

Span 40 MHz
Sweep 1ms

20.3 dBm

89,00 %
-26.00 dB

Camtar Frog: 25 GH: Radia Std: Nene
Trig Fras Run AvgiHeld> 1001
1o 4 28 Radio Davica: BTS

#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power 2B.2 dBm

28.125 MHz
Transmit Freq Error Hz OBW Power
% dB Bandwidth xdB

99.00 %
+26.00 dB

Ty

Agilent Spetrum Analyw - Grcupled BW
Center Freq 2.534800000 GHz
aincow " #hcter: 40 4B

#VBW 3 MHz

Occupled Bandwidth Total Power
28.155 MHz

217.22 kHz OBW Power
30.41 MHz = dB

Transmit Freq Error
% dB Bandwidth

Canter Fraq: 25340000 GHz
Trig: Fros Run MogiHeld> 100100

%

CA_7C 20MHz+10MHz 16QAM

Radio Davice BTS

Span 40 MHz
Sweep 1ms

28.5 dBm

89,00 %
-26.00 dB

.11 MF L
Fadio Std: Mene

Gz
AwvgiHeld> 100110

Radio Dewice: BTS

Ref 30.00 dBm

#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power -1.31 dBm
28.072 MHz

-464.44 kHz OBW Power
30.08 MHz xdB

99.00 %
+26.00 dB

Transmit Freq Error
% dB Bandwidih

rg 2.53480 z
ter Freg 2.534800000 GH B e
* tdavers %0 dB

#VBW 3 MHz

Occupled Bandwidth Total Power
28.146 MHz

200.04 kHz OBW Power
30.46 MHz = dB

Transmit Freq Error
% dB Bandwidth

Canter Fraq: 2534500000 GHz
MogiHeld> 100100

Radio 52d: Nema

Radio Davice BTS

Span 40 MHz
Sweep 1ms

89,00 %
-26.00 dB
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~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_7C 15MHz+15MHz QPSK

Agilent Spectrm hsbprer - Occupied TW
Center Freq 2.535000000 GHz Conces Frog. 25

Waischow — BAminc 40 4B

Ref 30.00 dBm

#VBW 3 MHz

Occupled Bandwidth Total Power

28.796 MHz
Transmit Freq Error -1 Hz OBW Power
% dB Bandwidth z xdB

IS000008 GH:
Trig Fras Run AwvgiHeld> 100110

Radio Std: Nene

Radio Dewice: BTS

Span 40 MHz
sweep 1ms ||

20.3 dBm

CA_7C 15MHz+20MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

Canter Fraq: 2 E35106000 GHz Radio 52d: Nern

Center Freq 2.535100000 GHz Trig: Fres Flum valtiald> 100100

(Fainiow ~ #Acbeer 40 4B Radio Davics BTS

Span 45 MHz

#VBW 3 MHz Sweep 1ms)

Occupled Bandwidth Total Power 29.2 dBm
32.948 MHz

Transmit Freq Error -280.38 kHz OBW Power 89.00 %
% dB Bandwidth 35.46 MHz = dB -26.00 dB

%

Carins Froq: 25

IS000008 GH:
Trig Fras Run AwvgiHeld> 100110
e 40 @8

#VBW 3 MHz

Occupled Bandwidth Total Power
28.701 MHz

Transmit Freq Error -134.47 kHz OBW Power
% dB Bandwidth z xdB

Radio Std: Hene

Radio Dewice: BTS

Sweep 1ms

26.4 dBm

99.00 %
+26.00 dB

Ty

CA_7C 15MHz+20MHz 16QAM

Aglort Specirm ansbye - Occupied BN
Center Freq 2.535100000 GHz

Canter Fraq: 2636100000 GHz Radio $1d; Nena
- Rum
IF il ww #Aster: 30 4B

ol
MogiHeld> 100100
Radio Davice BTS

el

Span 45 MHz

#VBW 3 MHz Sweep 1ms)

Occupled Bandwidth Total Power 28.6 dBm
32.981 MHz

Transmit Freq Error -246.33 kHz OBW Power 89.00 %
% dB Bandwidth 35.20 MHz = dB -26.00 dB

%

Gz
AwvgiHeld> 100110

#VBW 3 MHz

Occupled Bandwidth Total Power

28.729 MHz

-111.85 kHz OBW Power

Transmit Freq Error
% dB Bandwidth 31.04 MHz xdB

Radic S2d: None

Radio Dewice: BTS

Sweep 1ms

99.00 %
+26.00 dB

CA_7C 15MHz+20MHz 64QAM

Agilent Spectrum Analyzes - Occupied BW

ter Freq 2.535100000 GHz Canter Fraq: 2636100000 GHz Radio S1d: Nem
lar Fraq 2228 M0N0 S Trig: Frow Run MogiHeld> 100100

P Guiniow  BASten: 90 B Radio Devics BTS

dBm

Clear Write
[

Average |
—

Max Hold

Span 45 MHz
SVBW 3 MHz Sweep 1 ms,

Occupled Bandwidth Total Power

32.965 MHz

Transmit Freq Error
% dB Bandwidth 35, = dB -26.00 dB

OBW Power 89,00 %

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 26 of 86

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_7C 20MHz+15MHz QPSK

Agilent Spectrm hsbprer - Occupied TW

(Center Freq 2.534900000 GHz Cartar Froq: 2634900000 GH, Radio S2d: Mone

2
o Trig Fras Run AwvgiHeld> 100110
Ih el o RAmnc 40 @B Radie Dawice: BTS

Ref 30.00 dBm

Span 45 MHz
#VBW 3 MHz sweep 1ms |l

Occupled Bandwidth Total Power 20.6 dBm
33.005 MHz

Transmit Freq Error 0 1 OBW Power

% dB Bandwidth

CA_7C 20MHz+20MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

Center Freq k;;I‘HMme Radio S2d: Nema
- Radio Davics BTS

Rt

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power 29.8 dBm
37.875 MHz

Transmit Freq Error 843 kHz OBW Power 89.00 %
% dB Bandwidth 40.44 MHz = dB -26.00 dB

%

Cantar Froq: 2 534900008 Gz Radis Std: Nene
Trig Fras Run AvgiHeld> 1001
1o 4 28 Radio Davica: BTS

Span 45 MHz
#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power 2B.6 dBm
32.953 MHz

Transmit Freq Error 68.133 kHz OBW Power 29.00 %

% dB Bandwidth 35.40 MHz xdB -26.00 dB

Ty

CA_7C 20MHz+20MHz 16QAM

Agilert Specirum Anshyzes - O cupied EW
‘Center Freq 2.535000000 GHz Canter Fraq: 2 EM00000 GHa Radio $1d; Nenw
Sanfar TESq L 52200MID0G W Trig: Fras Run ArvglHsba 1000100

(Failww — BAteer 83 dB Radio Devics BTS

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power 28.4 dBm
37.820 MHz

Transmit Freq Error -1 kHz OBW Power 89.00 %
% dB Bandwidth 40.25 MHz = dB -26.00 dB

%

Cantar Frog: 2 53900005 Radio Std: Mena

Gz
AwvgiHeld> 100110
Radie Dawice: BTS

#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power -5.98 dBm
33.012 MHz

Transmit Freq Error 1 OBW Power 29.00 %

% dB Bandwidth .. z xdB -26.00 dB

CA_7C 20MHz+20MHz 64QAM

Agilent Spectrum Analyaw: - Orcupled BW
ter Freq 2.535000000 GHz Canter Frag: 2 E3500000 GHa Radio S2d: Nemw

o Trig: Fres Run MogiHeld> 100100
I Gl ow #Aster: 90 4B Radio Davice BTS

dBm

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power -6.86 dBm
37.831 MHz

Transmit Freq Error -129.84 kHz OBW Power 99.00 %

% dB Bandwidth 40.63 MHz = dB -26.00 dB
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~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_38C 15MHz+15MHz QPSK

Agilent Spectrm hsbprer - Occupied TW

Center Freq 2.535000000 GHz ComarFrag: 2 Radia Sed: Nona

BA5000000 Gz
o Trig Fras Run AwvgiHeld> 100110
Ih el o RAmnc 40 @B Radie Dawice: BTS

Ref 30.00 dBm

Center 2,535 GHz z E ; " Span 40 MHz
@R #VBW 3 MHz Sweep 1msjf
Occupled Bandwidth Total Power 20.2 dBm
28.719 MHz
Transmit Freq Error 20 kHz OBW Power
% dB Bandwidth xdB

CA_38C 20MHz+20MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

ol
MogiHeld> 100100

Radio Davice BTS

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power 29.4 dBm
37.827 MHz

Transmit Freq Error -78.498 kHz OBW Power 99.00 %
% dB Bandwidth 40.54 MHz = dB -26.00 dB

%

aH: Radia Std: Nene
AvgiHeld> 1001
Radis Davice: BTS

#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power 2B.3 dBm
28.724 MHz

Transmit Freq Error -57.395 kHz OBW Power 29.00 %

% dB Bandwidth 30.97 MHz xdB -26.00 dB

Ty

CA_38C 20MHz+20MHz 16QAM

Agilent Spetrum Analyw - Grcupled BW
Cente rq 2.595000000 GHz Canter Fraq: 2 55000000 GHz Radio S1d: Nema
anterTreg DDA W Trig: Fras Run ArvglHsba 1000100

(FGaintow — Bhevers 40 4B Radio Devics BTS

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power 28.4 dBm
37.793 MHz

Transmit Freq Error -135.10 kHz OBW Power 89.00 %
% dB Bandwidth 40.44 MHz = dB -26.00 dB

%

aH: Radio Std: None
AvgHold> 100110
Radio Dewice: BTS

“Span 40 MHz
#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power

28.618 MHz
Transmit Freq Error -81.284 kHz OBW Power 29.00 %
% dB Bandwidth RE z xdB -26.00 dB

CA_38C 20MHz+20MHz 64QAM

Agilent Spectrum Analyzes - Occupied BW
ter Freq 2.595000000 GHz Cunter Frag: 2505000000 OHa Fadio S1d: Nema

o Trig: Fres Run MogiHeld> 100100
I Gl ow #Aster: 90 4B Radio Davice BTS

dBm

Span 50 MHz
#VBW 3 MHz Sweep 1ms)
Occupled Bandwidth Total Power
37.696 MHz
Transmit Freq Error 1 kHz OBW Power 89.00 %
% dB Bandwidth 40.71 MHz = dB -26.00 dB
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~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_41C 5MHz+20MHz QPSK

Agilent Spectrm hsbprer - Occupied TW

Cartar Frag: 2.
Trig Fras Run
RAmnc 40 @B

(Center Freq 2.600400000 GHz

W Gatack ow

Ref 30.00 dBm

Center 2.6 GHz
R #VBW 3 MHz

Occupled Bandwidth Total Power
23.493 MHz
-601.28 kHz
26.57 MHz

OBW Power
xdB

Transmit Freq Error
% dB Bandwidth

Gz
AwvgiHeld> 100110

Radio Std: Nene

Radio Dewice: BTS

Sweep 1 ms ||

26.4 dBm

99.00 %
.00 dB

Agilent Spectrum Analyzes - Occupled BW

#VBW 3 MHz

Occupled Bandwidth Total Power
23.396 MHz

485.46 kHz
20.27 MHz

OBW Power
% dB

Transmit Freq Error
% dB Bandwidth

ol
MogiHeld> 100100

%

CA_41C 20MHz+5MHz QPSK

Radio Davice BTS

‘Span 35 MHz,
Sweep 1ms,

20.2 dBm

89,00 %
-26.00 dB

Gz
AwvgiHeld> 100110

#VBW 3 MHz

Occupled Bandwidth Total Power
23.318 MHz
-606.28 kHz
25.11 MHz

OBW Power
xdB

Transmit Freq Error
% dB Bandwidth

Radio Std: Nene

Radio Dewice: BTS

Sweep 1ms

27.9 dBm

99.00 %
+26.00 dB

Ty

Canter Fraq: 256800000 GHz
Trig: Fros Run

(Fainiow ~ #Acbeer 40 4B

#VBW 3 MHz

Occupled Bandwidth Total Power
23.345 MHz
47687 kHz
25.46 MHz

OBW Power
% dB

Transmit Freq Error
% dB Bandwidth

ol
MogiHeld> 100100

%

CA_41C 20MHz+5MHz 16QAM

Radio 52d: Nea

Radio Davice BTS

‘Span 35 MHz,
Sweep 1ms,

89,00 %
-26.00 dB

Gz
AwvgiHeld> 100110

Ref 30.00 dBm

Radio Sed: None

Radio Dewice: BTS

#VBW 3 MHz

Occupled Bandwidth Total Power
23.274 MHz

50 kHz
25.87 MHz

OBW Power
xdB

Transmit Freq Error
% dB Bandwidih

i o I

Span 35 MHz
Sweep 1ms

-1.68 dBm

99.00 %
+26.00 dB

Max Hold
—

Canter Fraq: 2 56860000 GHa
T Trig: Fras Fum
#acten: 90 4B

#VBW 3 MHz

Occupled Bandwidth Total Power

23.301 MHz
Transmit Freq Error 4 B kHz
% dB Bandwidth 26.88 MHz

OBW Power
% dB

Radio 52d: Nema

MogiHeld> 100100

Radio Davice BTS

“Span 75 MHz
Sweep 1ms,

89,00 %
-26.00 dB
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—__J/ FCC RF Test Report

Report No: R1809H0120-R4

CA_41C 10MHz+20MHz QPSK

Agilert Spectrim hestprer - Occupied TW

Center Froq 2.600000000 GHz

N Gaindaw

Ref 30.00 dBm

iCenter 2.6 GHz

Occupled Bandwidth

Cartar Frag: 2.
Trig Fras Run
RAmnc 40 @B

Gz
AwvgiHeld> 100110
Radie Dawice: BTS

“Span 40 MHz
#VBW 3 MHz

Total Power 25.7 dBm

28.258 MHz

Transmit Freq Error
% dB Bandwidih

o Com

69.477 kHz
31.35 MHz

OBW Power
xdB

#Sweep 1msi|

CA_41C 20MHz+10MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

ol
MogiHeld> 100100

#VBW 3 MHz

Occupled Bandwidth Total Power
28.123 MHz

234.83 kHz OBW Power
30.82 MHz = dB

Transmit Freq Error
% dB Bandwidth

Radio Davice BTS

Span 40 MHz
Sweep 1ms

20.3 dBm

89,00 %
-26.00 dB

CA_41C 10MHz+20MHz 16QAM

Agilert Spectrim hestprer - Occupied TW

Center Froq 2.600000000 GHz

N Gaindaw

Ref 30.00 dBm

iCenter 2.6 GHz

Occupled Bandwidth

Cartar Frag: 2.
Trig Fras Run
RAmnc 40 @B

Gz
AwvgiHeld> 100110
Radie Dawice: BTS

“Span 40 MHz
#VBW 3 MHz

Total Power 24.6 dBm

28.184 MHz

Transmit Freq Error
% dB Bandwidih

mugel Cion d

-44.194 kHz

OBW Power
xdB

99.00 %
+26.00 dB

Average
e
Max Hold

#Sweep 1msi|

ol
MogiHeld> 100100

#VBW 3 MHz

Occupled Bandwidth Total Power
28.100 MHz

288.17 kHz OBW Power
30.42 MHz = dB

Transmit Freq Error
% dB Bandwidth

Radio Davice BTS

Span 40 MHz
Sweep 1ms

28.4 dBm

89,00 %
-26.00 dB

CA_41C 10MHz+20MHz 64QAM

Agilent Spectrm hestprer - Occupied TW

Center Froq 2.600000000 GHz

W Gatack ow

Ref 30.00 dBm

"

Center 2.6 GHz

Occupled Bandwidth

CartarFrag: 2. Radio ora
Trig Fras Run

RAminc 10 4B

Gz
AwvgiHeld> 100110
Radie Dawice: BTS

#VBW 3 MHz

Total Power -1.25 dBm

28.168 MHz

Transmit Freq Error
% dB Bandwidih

-121.13 kHz
33.45 MHz

OBW Power 99.00 %
xdB .00 dB

Canter Fraq: 2 59000000 GHz
HuglHeld> 1000100

o Trig: Fres Run
#Aster: 90 4B

#VBW 3 MHz

Occupled Bandwidth Total Power

28.041 MHz
Transmit Freq Error 2 0 kHz OBW Power
% dB Bandwidth 30.33 MHz = dB

Radio Davice BTS

Span 40 MHz
Sweep 1ms

89,00 %
-26.00 dB
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~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_41C 15MHz+15MHz QPSK

Agilent Spectrm hsbprer - Occupied TW

Center Freq 2.600000000 GHz Conces Freg: 2, Radio Std: None

0000000 GHa
o Trig Fras Run AwvgiHeld> 100110
Ih el o RAmnc 40 @B Radie Dawice: BTS

Ref 30.00 dBm

Center 2.6 GHz z E ; " Span 40 MHz

#VBW 3 MHz Sweep 1msjf

Occupled Bandwidth Total Power 20.1 dBm
28.673 MHz

Transmit Freq Error -76.902 kHz OBW Power

% dB Bandwidth 31.34 MHz xdB

CA_41C 15MHz+20MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

Cente »q 2.600100000 GHz Canter Fraq: 2 805100000 GHz Radio S1d: Nema
Center Freqg 2.600100000 G i valbiakd 10008
IFhiaintow Radio Devics BTS

Span 45 MHz
SVBW 3 MHz Sweep 1 ms,

Occupled Bandwidth Total Power 20.3 dBm
32.907 MHz

Transmit Freq Error -247.26 kHz OBW Power 99.00 %
% dB Bandwidth 36.61 MHz = dB -26.00 dB

%

GH: Radio Std: None
ArwglHold= 100X
Radis Davice: BTS

#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power 2B.7 dBm
28.620 MHz

Transmit Freq Error -T1.0; Hz OBW Power 29.00 %

% dB Bandwidth xdB -26.00 dB

Ty

a Radio $2d: Nea
‘MigiHald> 100100
Radio Device BTS

Span 45 MHz
#VBW 3 MHz Sweep 1ms
Occupled Bandwidth Total Power 28.4 dBm
32.917 MHz
Transmit Freq Error -256.18 kHz OBW Power 99.00 %
% dB Bandwidth 35.31 MHz = dB -26.00 dB

%

Gz o
AwvgiHeld> 100110
Radie Dawice: BTS

“Span 40 MHz
#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power -5.53 dBm
28.590 MHz

Transmit Freq Error =10 Hz OBW Power 29.00 %

% dB Bandwidth 32,11 MHz xdB -26.00 dB

CA_41C 15MHz+20MHz 64QAM

gt Soestrum Analyzer - Oscupied BW
ter Freq 2.600100000 GHz Canter Fraq: 2803100060 GHz Radio 5td: Nene

T Trig: Fres Run MogiHeld> 100100
I Gl ow #Aster: 90 4B Radio Davice BTS

dBm

Span 45 MHz
#VBW 3 MHz Sweep 1ms
Occupled Bandwidth Total Power
32.866 MHz
Transmit Freq Error -262.64 kHz OBW Power 99.00 %
% dB Bandwidth 35.30 MHz = dB -26.00 dB
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~__J FCC RF Test Report

Report No: R1809H0120-R4

CA_41C 20MHz+15MHz QPSK

Agilent Spectrm hsbprer - Occupied TW

(Center Frog 2.599900000 Cartar Fraq: 2. Radio Std: Nene

5900000 GH:
o Trig Fras Run AwvgiHeld> 100110
Ih el o RAmnc 40 @B Radie Dawice: BTS

Ref 30.00 dBm

Center 2.6 GHz 3 E : g

#VBW 3 MHz Sweep 1msjf

Occupled Bandwidth Total Power 20.7 dBm
32.944 MHz

Transmit Freq Error 89.203 ki OBW Power 29.00 %

% dB Bandwidth xdB .00 dB

CA_41C 20MHz+20MHz QPSK

Agilent Spectrum Analyzes - Occupled BW

s
Radio 52d: Nema

ol
MogiHeld> 100100

Radio Davice BTS

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power 29.4 dBm
37.742 MHz

Transmit Freq Error -105.87 kHz OBW Power 99.00 %
% dB Bandwidth 41.01 MHz = dB -26.00 dB

%

Gz Radio §td: None
- AwvgiHeld> 100110
Ih el o RAmen 40 @B Radie Dawice: BTS

Span 45 MHz
#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power 2B.2 dBm
32.917 MHz

Transmit Freq Error 61.459 kHz OBW Power 29.00 %

% dB Bandwidth 35.39 MHz xdB -26.00 dB

Ty

CA_41C 20MHz+20MHz 16QAM

Agilent Spetrum Analyw - Grcupled BW
Cente »q 2.600000000 GHz Canter Fraq: 2 800000000 GHz Radio S1d: Nema
Center Freq 2.600000000 G N valbiakd 10008

(FGaintow — Bhevers 40 4B Radio Devics BTS

Span 50 MHz
SVBW 3 MHz Sweep 1ms,

Occupled Bandwidth Total Power 28.6 dBm
37.761 MHz

Transmit Freq Error -03.075 kHz OBW Power 99.00 %
% dB Bandwidth 40.62 MHz = dB -26.00 dB

%

Gz o
AwvgiHeld> 100110
Radie Dawice: BTS

Span 45 MHz
#VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power -5.83 dBm
32.811 MHz

Transmit Freq Error 638 ki OBW Power 29.00 %

% dB Bandwidth xdB -26.00 dB

CA_41C 20MHz+20MHz 64QAM

Agilent Spectrum Analyaw: - Orcupled BW
ter Freq 2.600000000 GHz Canter Frag: 2 600000000 GHz Radio S2d: Nemw

T Trig: Fres Run MogiHeld> 100100
I Gl ow #Aster: 90 4B Radio Davice BTS

dBm

Span 50 MHz
#VBW 3 MHz Sweep 1ms|
Occupled Bandwidth Total Power
37.701 MHz
Transmit Freq Error -114.64 kHz OBW Power 99.00 %
% dB Bandwidth 40.12 MHz = dB -26.00 dB
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\_/’ FCC RF Test Report Report No: R1809H0120-R4

5.4 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

1.The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured.

3. RBW is set to 500kHz, VBW is set to 2MHz for CA_7C / CA_38C / CA_41C on spectrum analyzer.
4. Set spectrum analyzer with RMS detector.

5. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

6. Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits

Part 27.53(m) (4)/ specifies that “for BRS and EBS stations. For mobile digital stations, the attenuation
factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5
megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X
megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz
from the channel edge, where X is the greater of 6 megahertz or the actual emission bandwidth as
defined in paragraph (m)(4) of this section. In addition, the attenuation factor shall not be less that 43 +
10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below
2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz may also
submit a documented interference complaint against BRS licensees operating on channel BRS
Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 33 of 86
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



~___J ECC RF Test Report Report No: R1809H0120-R4
Example:

The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.
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Test Result

All the test traces in the plots shows the test results clearly.
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5.5 Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.50(d)(5) Equipment employed must be authorized in accordance with the provisions of
24.51. Power measurements for transmissions by stations authorized under this section may be made
either in accordance with a Commission-approved average power technigue or in compliance with
paragraph (d)(6) of this section. In measuring transmissions in this band using an average power
technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.
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Test Results

Peak-to-Average

PCC SCC1 .
CA _7C : Power Ratio (PAPR)
. Modulation
Bandwidth Frequency Frequency Peak | Avg | PAPR
Channel Channel

(MHz) (MHz) (dBm) | (dBm) | (dB)

10MHz+20MHz 21006 2525.6 21150 2540 QPSK 2592 | 19.73 | 6.19
10MHz+20MHz 21006 2525.6 21150 2540 16QAM 25.34 | 18.62 | 6.72
10MHz+20MHz 21006 2525.6 21150 2540 64QAM 2435 | 17.44 | 6.91
20MHz+10MHz 21051 2530.1 21195 25445 QPSK 26.07 | 19.69 | 6.38
20MHz+10MHz 21051 2530.1 21195 2544.5 16QAM 25.86 | 18.97 | 6.89
20MHz+10MHz 21051 2530.1 21195 2544.5 64QAM 24.71 | 17.77 | 6.94
15MHz+15MHz 21025 2527.5 21175 2542.5 QPSK 26.15 | 19.71 | 6.44
15MHz+15MHz 21025 2527.5 21175 2542.5 16QAM 25.40 | 18,55 | 6.85
15MHz+15MHz 21025 2527.5 21175 2542.5 64QAM 2427 | 17.33 | 6.94
15MHz+20MHz 21003 2525.3 21174 2542.4 QPSK 26.25 | 19.65 | 6.60

15MHz+20MHz 21003 2525.3 21174 2542.4 16QAM 25.66 | 18.62 | 7.04

15MHz+20MHz 21003 2525.3 21174 2542.4 64QAM 2447 | 17.38 | 7.09

20MHz+15MHz 21026 2527.6 21197 25447 QPSK 26.58 | 19.80 | 6.78
20MHz+15MHz 21026 2527.6 21197 25447 16QAM 26.09 | 18.84 | 7.25
20MHz+15MHz 21026 2527.6 21197 25447 64QAM 25.35 | 18.07 | 7.28
20MHz+20MHz 21001 2525.1 21199 2544.9 QPSK 25.37 | 19.67 | 5.70
20MHz+20MHz 21001 2525.1 21199 2544.9 16QAM 2449 | 18.62 | 5.87

20MHz+20MHz 21001 2525.1 21199 2544.9 64QAM 2480 | 17.42 | 7.38

Peak-to-Average

PCC SCC1 .
CA_38C : Power Ratio (PAPR)
o Modulation
Bandwidth Frequency Frequency Peak | Avg | PAPR
Channel Channel

(MHz) (MHz) (dBm) | (dBm) | (dB)
15MHz+15MHz 37925 2587.5 38075 2602.5 QPSK 30.34 | 20.31 | 10.03
15MHz+15MHz 37925 2587.5 38075 2602.5 16QAM 29.94 | 19.32 | 10.62
15MHz+15MHz 37925 2587.5 38075 2602.5 64QAM 29.16 | 18.42 | 10.74
20MHz+20MHz 37901 2585.1 38099 2604.9 QPSK 30.80 | 19.97 | 10.83
20MHz+20MHz 37901 2585.1 38099 2604.9 16QAM 29.83 | 18.88 | 10.95
20MHz+20MHz 37901 2585.1 38099 2604.9 64QAM 28.62 | 17.93 | 10.69
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Peak-to-Average

CA 41C PeC ScCl : Power Ratio (PAPR)

Bandwidth Frequency Frequency Modulation Peak | Avg | PAPR
Channel Channel

(MHz) (MHz) (dBm) | (dBm) | (dB)

5MHz+20MHz 40598 2590.8 40715 2602.5 QPSK 29.87 | 19.89 | 9.98
5MHz+20MHz 40598 2590.8 40715 2602.5 16QAM 29.10 | 18.81 | 10.29
5MHz+20MHz 40598 2590.8 40715 2602.5 64QAM 28.93 | 17.99 | 10.94

20MHz+5MHz 40665 2597.5 40782 2609.2 QPSK 28.77 | 19.45 | 9.32
20MHz+5MHz 40665 2597.5 40782 2609.2 16QAM 28.82 | 18.54 | 10.28
20MHz+5MHz 40665 2597.5 40782 2609.2 640QAM 28,55 | 18.11 | 10.44

10MHz+20MHz | 40596 2590.6 40740 2605 QPSK 29.53 | 19.88 | 9.65
10MHz+20MHz | 40596 2590.6 40740 2605 16QAM 29.47 | 18.97 | 10.50

10MHz+20MHz | 40596 2590.6 40740 2605 64QAM 28.24 | 18.84 | 9.40
20MHz+10MHz | 40641 2595.1 40785 2609.5 QPSK 30.37 | 20.26 | 10.11
20MHz+10MHz 40641 2595.1 40785 2609.5 16QAM 29.88 | 19.31 | 10.57
20MHz+10MHz 40641 2595.1 40785 2609.5 64QAM 29.04 | 18.46 | 10.58
15MHz+15MHz 40615 2592.5 40765 2607.5 QPSK 30.00 | 19.79 | 10.21
15MHz+15MHz | 40615 2592.5 40765 2607.5 16QAM 28.91 | 18.71 | 10.20
15MHz+15MHz | 40615 2592.5 40765 2607.5 64QAM 27.87 | 17.48 | 10.39
15MHz+20MHz | 40593 2590.3 40764 2607.4 QPSK 29.88 | 19.74 | 10.14
15MHz+20MHz 40593 2590.3 40764 2607.4 16QAM 29.27 | 18.75 | 10.52
15MHz+20MHz 40593 2590.3 40764 2607.4 640QAM 28.74 | 18.15 | 10.59

20MHz+15MHz | 40616 2592.6 40787 2609.7 QPSK 29.06 | 19.74 | 9.32
20MHz+15MHz | 40616 2592.6 40787 2609.7 16QAM 29.11 | 18.86 | 10.25
20MHz+15MHz | 40616 2592.6 40787 2609.7 64QAM 28.73 | 17.92 | 10.81

20MHz+20MHz | 40591 2590.1 40789 2609.9 QPSK 29.19 | 20.49 | 8.70

20MHz+20MHz 40591 2590.1 40789 2609.9 16QAM 28.12 | 19.44 | 8.68
20MHz+20MHz 40591 2590.1 40789 2609.9 64QAM 28.66 | 18.18 | 10.48
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5.6 Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

Frequency Stability (Temperature Variation)

The temperature inside the climate chamber is varied from -40°C to +85°C in 10°C step size.
(D)With all power removed, the temperature was decreased to -10°C and permitted to stabilize for
three hours.

(2)Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -40°C to +85°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements.

Frequency Stability (Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the nominal value for other than hand
carried battery equipment.

(2) For hand carried, battery powered equipment, reduce primary supply voltage to the
battery-operating end point which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.6 V and 4.35 V, with a
nominal voltage of 3.82V.

Test setup
\Climate chamber ]I
|
| :
: EUT : Bage station
; | Simulator
I I
DC Power Supply
Limits

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the
authorized bands of operation.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 99.75% confidence level for the normal distribution
is with the coverage factor k = 3,U=0.01ppm.
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Test Result
CA_7C_QPSK 20MHz+10MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
» 2500 2570 2500 2570
Condition - Frequency - Frequency
F low@ F high@ | Delta » F low@ F high@ | Delta »
Stability Stability
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (ppm) (ppm)
(MHz) (MHz) (MHz) (MHz)
Normal(25°C) 2501.1856 | 2568.8834 | -2.48 | -0.00132 | 2501.1981 | 2568.8709 | -2.36 | -0.00126
Extreme(85°C) 2501.1815 | 2568.8874 | -3.54 | -0.00188 | 2501.1926 | 2568.8763 | -3.05 | -0.00162
Extreme(80°C) 2501.1849 | 2568.8863 | -0.74 | -0.00039 | 2501.2117 | 2568.8595 | -1.25 | -0.00066
Extreme(70°C) 2501.1823 | 2568.8801 | -2.69 | -0.00143 | 2501.2208 | 2568.8416 | 0.58 | 0.00031
Extreme(60°C) 2501.1805 | 2568.8823 | -1.24 | -0.00066 | 2501.2074 | 2568.8554 | -2.34 | -0.00124
Extreme(50°C) 2501.1815 | 2568.8819 | -0.68 | -0.00036 | 2501.1941 | 2568.8693 | -1.78 | -0.00095
Extreme(40°C) 2501.1867 | 2568.8891 | -2.98 | -0.00159 | 2501.2336 | 2568.8422 | -0.86 | -0.00046
Extreme(30°C) | Normal | 2501.1858 | 2568.8852 | -1.26 | -0.00067 | 2501.2011 | 2568.8699 | -2.48 | -0.00132
Extreme(20°C) 2501.1889 | 2568.8803 | -2.31 | -0.00123 | 2501.2158 | 2568.8534 | -2.06 | -0.00110
Extreme(10°C) 2501.1823 | 2568.8874 | -2.06 | -0.00110 | 2501.2165 | 2568.8532 | 1.58 | 0.00084
Extreme(0°C) 2501.1817 | 2568.8829 | 1.67 | 0.00089 | 2501.2181 | 2568.8465 | -2.61 | -0.00139
Extreme(-10°C) 2501.1863 | 2568.8811 | -2.37 | -0.00126 | 2501.2176 | 2568.8498 | -2.82 | -0.00150
Extreme(-20°C) 2501.1827 | 2568.8865 | -1.58 | -0.00084 | 2501.1939 | 2568.8753 | -0.67 | -0.00036
Extreme(-30°C) 2501.1807 | 2568.8859 | -3.29 | -0.00175 | 2501.203 | 2568.8636 | -2.19 | -0.00116
Extreme(-40°C) 2501.1869 | 2568.8828 | -1.06 | -0.00056 | 2501.2216 | 2568.8481 | -3.07 | -0.00163
o5oC Lv 2501.1817 | 2568.8827 | -0.59 | -0.00031 | 2501.2111 | 2568.8533 | -2.64 | -0.00140
HV 2501.1803 | 2568.8831 | 2.35 | 0.00125 | 2501.1971 | 2568.8663 | -0.91 | -0.00048
CA_7C_16QAM 20MHz+10MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
2500 2570 2500 2570
Condition - Frequency - Frequency
F low@ F high@ | Delta » F low@ F high@ | Delta "
Stability Stability
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (Ppm) (ppm)
(MHz) (MHz) (MHz) (MHz)
Normal(25°C) 2501.1882 | 2568.8808 | -2.36 | -0.00126 | 2501.2007 | 2568.8683 | -2.31 | -0.00123
Extreme(85°C) 2501.1883 | 2568.8806 | -2.14 | -0.00114 | 2501.1994 | 2568.8695 | -2.85 | -0.00152
Extreme(80°C) 2501.1896 | 2568.8816 | -2.09 | -0.00111 | 2501.2164 | 2568.8548 | -1.06 | -0.00056
Extreme(70°C) 2501.1908 | 2568.8716 | -1.67 | -0.00089 | 2501.2293 | 2568.8331 | -2.47 | -0.00131
Extreme(60°C) 2501.1869 | 2568.8759 | -0.26 | -0.00014 | 2501.2138 | 2568.849 | -0.68 | -0.00036
Extreme(50°C) 2501.1846 | 2568.8788 | -2.67 | -0.00142 | 2501.1972 | 2568.8662 | -1.98 | -0.00105
Extreme(40°C) N | 2501.1962 | 2568.8796 | -1.69 | -0.00090 | 2501.2431 | 2568.8327 | -0.75 | -0.00040
ormal
Extreme(30°C) 2501.1904 | 2568.8806 | -3.19 | -0.00170 | 2501.2057 | 2568.8653 | -0.26 | -0.00014
Extreme(20°C) 2501.195 | 2568.8742 | -2.68 | -0.00143 | 2501.2219 | 2568.8473 | -3.85 | -0.00205
Extreme(10°C) 2501.186 | 2568.8837 | -3.49 | -0.00186 | 2501.2202 | 2568.8495 | -4.64 | -0.00247
Extreme(0°C) 2501.1885 | 2568.8761 | -0.58 | -0.00031 | 2501.2249 | 2568.8397 | 1.56 | 0.00083
Extreme(-10°C) 2501.1954 | 2568.872 | 0.57 | 0.00030 | 2501.2267 | 2568.8407 | -0.68 | -0.00036
Extreme(-20°C) 2501.1896 | 2568.8796 | -0.68 | -0.00036 | 2501.2008 | 2568.8684 | -2.07 | -0.00110
Extreme(-30°C) 2501.1883 | 2568.8783 | 0.99 | 0.00053 | 2501.2106 | 2568.856 | -1.34 | -0.00071
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Extreme(-40°C) 2501.1907 | 2568.879 | -2.57 | -0.00137 | 2501.2254 | 2568.8443 | -3.59 | -0.00191
oC LV 2501.1885 | 2568.8759 | -2.94 | -0.00156 | 2501.2179 | 2568.8465 | -3.67 | -0.00195
HV 2501.187 | 2568.8764 | -3.49 | -0.00186 | 2501.2038 | 2568.8596 | -4.29 | -0.00228
CA_7C_64QAM 20MHz+10MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
» 2500 2570 2500 2570
Condition - Frequency - Frequency
F low@ F high@ | Delta » F low@ F high@ | Delta »
Stability Stability
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (ppm) (ppm)
(MHz) (MHz) (MHz) (MHz)
Normal(25°C) 2501.1907 | 2568.8783 | -2.67 | -0.00142 | 2501.2032 | 2568.8658 | -2.57 | -0.00137
Extreme(85°C) 2501.1951 | 2568.8738 | -1.21 | -0.00064 | 2501.2062 | 2568.8627 | -2.49 | -0.00132
Extreme(80°C) 2501.1922 | 2568.879 | -1.86 | -0.00099 | 2501.219 | 2568.8522 | -1.65 | -0.00088
Extreme(70°C) 2501.1943 | 2568.8681 | -2.94 | -0.00156 | 2501.2328 | 2568.8296 | -1.06 | -0.00056
Extreme(60°C) 2501.1895 | 2568.8733 | -0.29 | -0.00015 | 2501.2164 | 2568.8464 | -0.81 | -0.00043
Extreme(50°C) 2501.1932 | 2568.8702 | 0.57 | 0.00030 | 2501.2058 | 2568.8576 | -3.61 | -0.00192
Extreme(40°C) 2501.2023 | 2568.8735 | 1.68 | 0.00089 | 2501.2492 | 2568.8266 | -4.59 | -0.00244
Extreme(30°C) | Normal | 2501.1968 | 2568.8742 | -2.67 | -0.00142 | 2501.2121 | 2568.8589 | -0.28 | -0.00015
Extreme(20°C) 2501.1977 | 2568.8715 | 1.38 | 0.00073 | 2501.2246 | 2568.8446 | -1.06 | -0.00056
Extreme(10°C) 2501.1928 | 2568.8769 | -3.81 | -0.00203 | 2501.227 | 2568.8427 | -2.39 | -0.00127
Extreme(0°C) 2501.1949 | 2568.8697 | -0.29 | -0.00015 | 2501.2313 | 2568.8333 | 2.02 | 0.00107
Extreme(-10°C) 2501.2018 | 2568.8656 | -1.69 | -0.00090 | 2501.2331 | 2568.8343 | 0.49 | 0.00026
Extreme(-20°C) 2501.1978 | 2568.8714 | -0.58 | -0.00031 | 2501.209 | 2568.8602 | 1.28 | 0.00068
Extreme(-30°C) 2501.1944 | 2568.8722 | -0.67 | -0.00036 | 2501.2167 | 2568.8499 | -0.67 | -0.00036
Extreme(-40°C) 2501.1963 | 2568.8734 | -3.94 | -0.00210 | 2501.231 | 2568.8387 | -1.24 | -0.00066
o5oC LV 2501.1928 | 2568.8716 | -2.69 | -0.00143 | 2501.2222 | 2568.8422 | 1.26 | 0.00067
HV 2501.1946 | 2568.8688 | -1.94 | -0.00103 | 2501.2114 | 2568.852 | -2.37 | -0.00126
CA_38C_QPSK 15MHz+15MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
2570 2620 2570 2620
Condition Frequency Frequency
F low@ F high@ Delta " F low@ F high@ Delta "
Stability Stability
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (Ppm) (ppm)
(MHz) (MHz) (MHz) (MHz)
Normal(25°C) 2571.1718 | 2618.2724 | -16.58 | -0.00882 | 2571.1843 | 2618.2599 | -15.24 | -0.00811
Extreme(85°C) 2571.1702 | 2618.2731 | -15.67 | -0.00834 | 2571.1813 | 2618.262 | -15.67 | -0.00834
Extreme(80°C) 2571.1736 | 2618.2708 | -18.95 | -0.01008 | 2571.2004 | 2618.244 | -13.09 | -0.00696
Extreme(70°C) 2571.1728 | 2618.2707 | -20.16 | -0.01072 | 2571.2113 | 2618.2322 | -18.67 | -0.00993
Extreme(60°C) 2571.1717 | 2618.2769 | -21.68 | -0.01153 | 2571.1986 2618.25 | -16.94 | -0.00901
Extreme(50°C) N | 2571.1713 | 2618.2727 | -20.87 | -0.01110 | 2571.1839 | 2618.2601 | -11.04 | -0.00587
orma
Extreme(40°C) 2571.1723 | 2618.2733 | -19.58 | -0.01041 | 2571.2192 | 2618.2264 | -20.88 | -0.01111
Extreme(30°C) 2571.1767 | 2618.2718 | -18.27 | -0.00972 | 2571.192 | 2618.2565 | -14.00 | -0.00745
Extreme(20°C) 2571.1707 | 2618.2704 | -17.36 | -0.00923 | 2571.1976 | 2618.2435 | -13.87 | -0.00738
Extreme(10°C) 2571.1708 | 2618.2708 | -15.28 | -0.00813 | 2571.205 | 2618.2366 | -16.51 | -0.00878
Extreme(0°C) 2571.1726 | 2618.2779 | -17.96 | -0.00955 | 2571.209 | 2618.2415 | -16.97 | -0.00903
Extreme(-10°C) 2571.1738 | 2618.2737 | -14.29 | -0.00760 | 2571.2051 | 2618.2424 | -12.74 | -0.00678
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Extreme(-20°C) 2571.1798 | 2618.2738 | -13.22 | -0.00703 | 2571.191 | 2618.2626 | -13.65 | -0.00726
Extreme(-30°C) 2571.1797 | 2618.2781 | -12.68 | -0.00674 | 2571.202 | 2618.2558 | -15.84 | -0.00843
Extreme(-40°C) 2571.1793 | 2618.2782 | -16.57 | -0.00881 | 2571.214 | 2618.2435 | -16.35 | -0.00870
s LV 2571.1708 | 2618.2702 | -15.29 | -0.00813 | 2571.2002 | 2618.2408 | -16.58 | -0.00882
25°C HV 2571.1701 | 2618.2701 | -17.34 | -0.00922 | 2571.1869 | 2618.2533 | -17.56 | -0.00934
CA 38C_16QAM 15MHz+15MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
Condition 2570 2920 Frequency 2370 2620 Frequency
F low@ F high@ Delta Stability F low@ F high@ Delta Stability
Temperature | Voltage -13dBm -13dBm (Hz) (opm) -13dBm -13dBm (Hz) (opm)
(MHz) (MHz) (MHz) (MHz)
Normal(25°C) 2571.1744 | 2618.2698 | -15.27 | -0.00812 | 2571.187 | 2618.2572 | -16.34 | -0.00869
Extreme(85°C) 2571.177 | 2618.2663 | -14.53 | -0.00773 | 2571.2134 | 2618.2299 | -13.75 | -0.00731
Extreme(80°C) 2571.1783 | 2618.2661 | -12.34 | -0.00656 | 2571.2047 | 2618.2397 | -15.94 | -0.00848
Extreme(70°C) 2571.1813 | 2618.2622 | -19.67 | -0.01046 | 2571.1981 | 2618.2454 | -17.86 | -0.00950
Extreme(60°C) 2571.1781 | 2618.2705 | -20.57 | -0.01094 | 2571.1943 | 2618.2543 | -16.42 | -0.00873
Extreme(50°C) 2571.1744 | 2618.2696 | -21.64 | -0.01151 | 2571.1874 | 2618.2566 | -16.97 | -0.00903
Extreme(40°C) 2571.1818 | 2618.2638 | -19.55 | -0.01040 | 2571.1972 | 2618.2484 | -18.33 | -0.00975
Extreme(30°C) | Normal | 2571.1813 | 2618.2672 | -16.37 | -0.00871 | 2571.2044 | 2618.2441 | -17.45 | -0.00928
Extreme(20°C) 2571.1768 | 2618.2643 | -17.35 | -0.00923 | 2571.1924 | 2618.2487 | -16.91 | -0.00899
Extreme(10°C) 2571.1745 | 2618.2671 | -15.58 | -0.00829 | 2571.2009 | 2618.2407 | -15.67 | -0.00834
Extreme(0°C) 2571.1794 | 2618.2711 | -16.30 | -0.00867 | 2571.2217 | 2618.2288 | -16.73 | -0.00890
Extreme(-10°C) 2571.1829 | 2618.2646 | -18.20 | -0.00968 | 2571.2083 | 2618.2392 | -18.54 | -0.00986
Extreme(-20°C) 2571.1867 | 2618.2669 | -19.57 | -0.01041 | 2571.1998 | 2618.2538 | -13.29 | -0.00707
Extreme(-30°C) 2571.1873 | 2618.2705 | -18.20 | -0.00968 | 2571.2027 | 2618.2551 | -15.67 | -0.00834
Extreme(-40°C) 2571.1831 | 2618.2744 | -19.62 | -0.01044 | 2571.2024 | 2618.2551 | -15.24 | -0.00811
s LV 2571.1776 | 2618.2633 | -18.60 | -0.00989 | 2571.1912 | 2618.2498 | -13.71 | -0.00729
25°C HV 2571.1768 | 2618.2634 | -19.33 | -0.01028 | 2571.2115 | 2618.2287 | -16.62 | -0.00884
CA _38C_64QAM 15MHz+15MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
Condition 2570 2920 Frequency 2370 2620 Frequency
F low@ F high@ Delta Stability F low@ F high@ Delta Stabilty
Temperature |Voltage -13dBm -13dBm (Hz) (opm) -13dBm -13dBm (Hz) (opm)
(MHz) (MHz) (MHz) (MHz)
Normal(25°C) 2571.1769 | 2618.2673 | -16.39 | -0.00872 | 2571.1894 | 2618.2548 | -15.26 | -0.00812
Extreme(85°C) 2571.1838 | 2618.2595 | -17.52 | -0.00932 | 2571.1949 | 2618.2484 | -15.42 | -0.00820
Extreme(80°C) 2571.1809 | 2618.2635 | -19.53 | -0.01039 | 2571.2077 | 2618.2367 | -14.37 | -0.00764
Extreme(70°C) 2571.1848 | 2618.2587 | -17.46 | -0.00929 | 2571.2233 | 2618.2202 | -16.80 | -0.00894
Extreme(60°C) 2571.1807 | 2618.2679 | -19.20 | -0.01021 | 2571.2076 | 2618.241 | -16.57 | -0.00881
Extreme(50°C) | Normal | 2571.183 | 2618.261 | -20.56 | -0.01094 | 2571.1956 | 2618.2484 | -20.68 | -0.01100
Extreme(40°C) 2571.1879 | 2618.2577 | -20.19 | -0.01074 | 2571.2348 | 2618.2108 | -19.35 | -0.01029
Extreme(30°C) 2571.1877 | 2618.2608 | -21.57 | -0.01147 | 2571.203 | 2618.2455 | -20.67 | -0.01099
Extreme(20°C) 2571.1795 | 2618.2616 | -18.54 | -0.00986 | 2571.2064 | 2618.2347 | -18.73 | -0.00996
Extreme(10°C) 2571.1813 | 2618.2603 | -18.82 | -0.01001 | 2571.2155 | 2618.2261 | -16.25 | -0.00864
Extreme(0°C) 2571.1858 | 2618.2647 | -19.30 | -0.01027 | 2571.2222 | 2618.2283 | -15.34 | -0.00816
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Extreme(-10°C) 2571.1893 | 2618.2582 | -18.06 | -0.00961 | 2571.2206 | 2618.2269 | -15.42 | -0.00820
Extreme(-20°C) 2571.1949 | 2618.2587 | -16.47 | -0.00876 | 2571.2061 | 2618.2475 | -15.84 | -0.00843
Extreme(-30°C) 2571.1934 | 2618.2644 | -19.64 | -0.01045 | 2571.2157 | 2618.2421 | -16.43 | -0.00874
Extreme(-40°C) 2571.1887 | 2618.2688 | -20.20 | -0.01074 | 2571.2234 | 2618.2341 | -17.62 | -0.00937

. LV 2571.1819 | 2618.2591 | -15.29 | -0.00813 | 2571.2113 | 2618.2297 | -19.66 | -0.01046
50
HV 2571.1844 | 2618.2558 | -16.37 | -0.00871 | 2571.2012 | 2618.239 | -16.94 | -0.00901
CA_41C_QPSK 20MHz+5MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
" 2545 2655 2545 2655
Condition - Frequency - Frequency
F low@ F high@ Delta » F low@ F high@ Delta »
Stability Stability
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (ppm) (ppm)
(MHz) (MHz) (MHz) (MHz)

Normal(25°C) 2546.1849 | 2653.8758 | -16.34 | -0.00869 | 2546.1974 | 2653.8633 | -13.68 | -0.00728
Extreme(85°C) 2546.1844 | 2653.8715 | -12.18 | -0.00648 | 2546.1955 | 2653.8604 | -15.27 | -0.00812
Extreme(80°C) 2546.1839 | 2653.8736 | -15.37 | -0.00818 | 2546.2107 | 2653.8468 | -12.58 | -0.00669
Extreme(70°C) 2546.1862 | 2653.8743 | -16.94 | -0.00901 | 2546.2247 | 2653.8358 | -15.34 | -0.00816
Extreme(60°C) 2546.1839 | 2653.8725 | -19.27 | -0.01025 | 2546.2108 | 2653.8456 | -11.06 | -0.00588
Extreme(50°C) 2546.1833 | 2653.8763 | -20.66 | -0.01099 | 2546.1959 | 2653.8637 | -15.18 | -0.00807
Extreme(40°C) 2546.1825 | 2653.8754 | -21.37 | -0.01137 | 2546.2294 | 2653.8285 | -16.84 | -0.00896
Extreme(30°C) | Normal | 2546.1841 | 2653.8742 | -16.89 | -0.00898 | 2546.1994 | 2653.8589 | -16.35 | -0.00870
Extreme(20°C) 2546.1835 | 2653.8768 | -19.57 | -0.01041 | 2546.2104 | 2653.8499 | -17.59 | -0.00936
Extreme(10°C) 2546.1828 | 2653.8723 | -18.65 | -0.00992 | 2546.217 | 2653.8381 | -16.28 | -0.00866

Extreme(0°C) 2546.1819 | 2653.8719 | -15.24 | -0.00811 | 2546.2183 | 2653.8355 | -16.37 | -0.00871
Extreme(-10°C) 2546.1842 | 2653.8764 | -16.82 | -0.00895 | 2546.2155 | 2653.8451 | -13.29 | -0.00707
Extreme(-20°C) 2546.1859 | 2653.8751 | -17.71 | -0.00942 | 2546.1971 | 2653.8639 | -17.59 | -0.00936
Extreme(-30°C) 2546.1819 | 2653.8729 | -16.34 | -0.00869 | 2546.2042 | 2653.8506 | -19.68 | -0.01047
Extreme(-40°C) 2546.1829 | 2653.8719 | -15.82 | -0.00841 | 2546.2176 | 2653.8372 | -20.35 | -0.01082

5oC LV 2546.1847 | 2653.8718 | -20.91 | -0.01112 | 2546.2141 | 2653.8424 | -13.05 | -0.00694
50
HV 2546.1852 | 2653.8753 | -21.88 | -0.01164 | 2546.202 | 2653.8585 | -14.26 | -0.00759
CA_41C_16QAM 20MHz+5MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
2545 2655 2545 2655
Condition Frequency Frequency
F low@ F high@ | Delta o F low@ F high@ | Delta o
Stability Stability
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (Ppm) (ppm)
(MHz) (MHz) (MHz) (MHz)

Normal(25°C) 2546.1875 | 2653.8732 | -14.29 | -0.00760 | 2546.2001 | 2653.8606 | -14.74 | -0.00784
Extreme(85°C) 2546.1912 | 2653.8647 | -12.95 | -0.00689 | 2546.2276 | 2653.8283 | -16.33 | -0.00869
Extreme(80°C) 2546.1886 | 2653.8689 | -15.26 | -0.00812 | 2546.215 | 2653.8425 | -15.64 | -0.00832
Extreme(70°C) | Normal | 2546.1947 | 2653.8658 | -11.67 | -0.00621 | 2546.2115 | 2653.849 | -16.40 | -0.00872
Extreme(60°C) 2546.1903 | 2653.8661 | -15.68 | -0.00834 | 2546.2065 | 2653.8499 | -11.12 | -0.00591
Extreme(50°C) 2546.1864 | 2653.8732 | -16.85 | -0.00896 | 2546.1994 | 2653.8602 | -16.24 | -0.00864
Extreme(40°C) 2546.192 | 2653.8659 | -18.94 | -0.01007 | 2546.2074 | 2653.8505 | -18.76 | -0.00998
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Extreme(30°C) 2546.1887 | 2653.8696 | -19.34 | -0.01029 | 2546.2118 | 2653.8465 -17.£H -0.00926
Extreme(20°C) 2546.1896 | 2653.8707 | -20.16 | -0.01072 | 2546.2052 | 2653.8551 | -18.65 | -0.00992
Extreme(10°C) 2546.1865 | 2653.8686 | -17.43 | -0.00927 | 2546.2129 | 2653.8422 | -16.91 | -0.00899
Extreme(0°C) 2546.1887 | 2653.8651 | -12.38 | -0.00659 | 2546.231 | 2653.8228 | -17.00 | -0.00904
Extreme(-10°C) 2546.1933 | 2653.8673 | -15.39 | -0.00819 | 2546.2187 | 2653.8419 | -13.92 | -0.00740
Extreme(-20°C) 2546.1928 | 2653.8682 | -14.67 | -0.00780 | 2546.2059 | 2653.8551 | -15.22 | -0.00810
Extreme(-30°C) 2546.1895 | 2653.8653 | -19.24 | -0.01023 | 2546.2049 | 2653.8499 | -20.31 | -0.01080
Extreme(-40°C) 2546.1867 | 2653.8681 | -20.95 | -0.01114 | 2546.206 | 2653.8488 | -27.98 | -0.01488
3 LV 2546.1915 | 2653.865 | -16.83 | -0.00895 | 2546.2051 | 2653.8514 | -11.84 | -0.00630
5C HV 2546.1919 | 2653.8686 | -18.66 | -0.00993 | 2546.2266 | 2653.8339 | -15.26 | -0.00812
CA_41C_64QAM 20MHz+5MHz (Bandwidth) 20MHz+20MHz (Bandwidth)
Condition 2o 299 Frequency 2% 2095 Frequency
F low@ F high@ Delta Stability F low@ F high@ Delta Stabilty
-13dBm -13dBm (Hz) -13dBm -13dBm (Hz)
Temperature |Voltage (MH) (MH2) (ppm) (MH2) (MHZ) (ppm)
Normal(25°C) 2546.19 | 2653.8707 | -15.69 | -0.00835 | 2546.2025 | 2653.8582 | -15.26 | -0.00812
Extreme(85°C) 2546.198 | 2653.8579 | -17.29 | -0.00920 | 2546.2091 | 2653.8468 | -16.25 | -0.00864
Extreme(80°C) 2546.1912 | 2653.8663 | -15.54 | -0.00827 | 2546.218 | 2653.8395 | -8.59 | -0.00457
Extreme(70°C) 2546.1982 | 2653.8623 | -12.09 | -0.00643 | 2546.2367 | 2653.8238 | -15.39 | -0.00819
Extreme(60°C) 2546.1929 | 2653.8635 | -15.60 | -0.00830 | 2546.2198 | 2653.8366 | -17.73 | -0.00943
Extreme(50°C) 2546.195 | 2653.8646 | -17.05 | -0.00907 | 2546.2076 | 2653.852 | -21.06 | -0.01120
Extreme(40°C) 2546.1981 | 2653.8598 | -19.67 | -0.01046 | 2546.245 | 2653.8129 | -20.36 | -0.01083
Extreme(30°C) | Normal | 2546.1951 | 2653.8632 | -15.33 | -0.00815 | 2546.2104 | 2653.8479 | -18.64 | -0.00991
Extreme(20°C) 2546.1923 | 2653.868 | -18.64 | -0.00991 | 2546.2192 | 2653.8411 | -19.56 | -0.01040
Extreme(10°C) 2546.1933 | 2653.8618 | -15.29 | -0.00813 | 2546.2275 | 2653.8276 | -18.24 | -0.00970
Extreme(0°C) 2546.1951 | 2653.8587 | -19.50 | -0.01037 | 2546.2315 | 2653.8223 | -14.25 | -0.00758
Extreme(-10°C) 2546.1997 | 2653.8609 | -12.96 | -0.00689 | 2546.231 | 2653.8296 | -16.48 | -0.00877
Extreme(-20°C) 2546.201 2653.86 | -15.37 | -0.00818 | 2546.2122 | 2653.8488 | -16.79 | -0.00893
Extreme(-30°C) 2546.1956 | 2653.8592 | -16.82 | -0.00895 | 2546.2179 | 2653.8369 | -11.06 | -0.00588
Extreme(-40°C) 2546.1923 | 2653.8625 | -15.46 | -0.00822 | 2546.227 | 2653.8278 | -16.37 | -0.00871
3 LV 2546.1958 | 2653.8607 | -15.27 | -0.00812 | 2546.2252 | 2653.8313 | -13.69 | -0.00728
25C HV 2546.1995 | 2653.861 | -16.91 | -0.00899 | 2546.2163 | 2653.8442 | -18.48 | -0.00983
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5.7 Spurious Emissions at Antenna Terminals

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to the
10th harmonic of the carrier. The peak detector is used.

RBW is set to 100kHz, VBW is set to 300kHz for 30MHz~1GHz

RBW is set to 1MHz, VBW is set to 3MHz for above 1GHz, Sweep is set to ATUO.

Of those disturbances below (limit — 20 dB), the mark is not required for the EUT.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup

Spectrum
Anahyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.53(m)(4) (4) For mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel edge, 43
+ 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and
55 + 10 log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the
greater of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section.
In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between
2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service
licensees operating on frequencies below 2495 MHz may also submit a documented interference
complaint against BRS licensees operating on channel BRS Channel 1 on the same terms and
conditions as adjacent channel BRS or EBS licensees.

Part 27.53(m) Limit -25 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal distribution
is with the coverage factor k = 1.96.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 62 of 86
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



~___ FCC RF Test Report

Report No: R1809H0120-R4

Frequency Uncertainty
9kHz-1GHz 0.684 dB
1GHz-27GHz 1.407 dB
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Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier, the
emissions more than 20 dB below the limit are not reported.
The signal beyond the limit is carrier.
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CA_7C 20MHz+10MHz CH- High 30MHz~1GHz

Report No: R1809H0120-R4
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CA_7C 20MHz+20MHz CH- Middle 30MHz~1GHz
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CA_38C 15MHz+15MHz CH-Low 30MHz~1GHz | CA_38C 15MHz+15MHz CH- Middle 30MHz~1GHz
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Spectrum

CA_38C 20MHz+20MHz CH- Middle 30MHz~1GHz

CA_38C 20MHz+20MHz CH- High 30MHz~1GHz

Dete: 27.0CT 2018 075723

= Spectrum -
Ref Lovel 25.0008m  Offset 17.00 05 e RBW 100 kHz Ref Lovel 2500 cem  Offset 17.60 dB = RBW 100 kH:
= ALt S0dE  SWT 9.7 ms & YBW 300 kHz  Mode Auto Sweep = ALt 0 dB BWT 9.7 ms @ VBW 300 kH:  Mode Auto Sweep
Contraled by EMC2Z @ 1Pk Max fControbed by EMC32 @ 1PE Max
20 20
10 afy 10 o8
0 din [
~10 o8y -10
20 20
-30 o8 -30
-40 -40
50 — -50
et veu'Y SR VT TIT TN ST RTINS TP S e———" YRR Sl L s V] FVPTTT IR "RV ISR PSR IS PP S SRV DRI AT SR
60 60
-0 o8 -T0
Start 30.0 MHz 691 pts Stop 1.0 GHz Siart 30.0 MHZ
J Measuring... sty Aé

Date: 27.0CT.2018 07 5851

691 pts 5t 1.0 GHz

CA_38C 20MHz+20MHz CH- Middle 1GHz~3GHz

CA_38C 20MHz+20MHz CH- High 1GHz~3GHz

Dete: 27.0CT 2018 075605

691 5 Stop 3.0 GHz

Spectrum = Spectrum -
Ref Lovel 25.00dém Offset 17.60 8 & RBW 1 MHz Ref Level 2500 dém  Offsst 17.40 dB & RBW 1 MH:
= ALL DdE 8SWT 2ms & YBW 3 MHz Mode Auto Sweep = ALt 0 dB BWT Zms @ VBW 3 MHz  Mode Auto Sweep
Controled by EMCS @1PF Max [coritroted by EMC22 @ 1Pk Man
20 20
10 afy 10 a8y
0 i [
-10 a8 + -10 + ]
20 J il] 20
-30 o8 r | -30
50 i ! i\ Y p—— -40 - 1
Frieal 170 ST SRS FRYPT T SEERFISTI W SSENEY SERRD B s At e [Pyl I PN [ e e (T et AR AT
50 ¢ =0
60 &0
T0e8 -0
Start 1.0 GHz
———

Start 1.0 GHz
—_—

Date: 27.0CT.2018 07 5928

691 pts 5t 3.0 GHz

CA_38C 20MHz+20MHz CH- Middle 3GHz~27GHz

CA_38C 20MHz+20MHz CH- High 3GHz~27GHz

Dete: 27.0CT 2018 075827

Spectrum = Spectrum -
Ref Lovel 26.0006m  OFsel 17.00 05 & FBW I MHz RefLovel 25.00 Gom  Offsst 17.60 dB @ RBW 1Mz
b At I0dE BWT 96 ms e VBW 3MHz  Mode Auto Sweep le art 20dE  SWT 95 ms @ VBW 3 MHz  Mode 4uto Sweep
Controled by EMC2 @1Pk Max fcontrobed by EMCI2 @ 1Pk Max
0 20
10.d8 1068
0dén o
-10 -10
20 20
-30 o8 - - = -30
L AT EET NN L T A e g™ o ) R L
I e g e Loscadh i (M ettt ) IPTRENG IS Fepree WESEVEY, sha s, st dWRWRS Beny -
-50 o8y -50
£0 &0
70 8 70
Hiart 3.0 GHz 691 pts Siop 27.0 GHz Hiart 5.0 GHz
RS - LA S— G -
n T Heasuning.. worr 4

Date: 27.0CT.2018 075813

691 pts Stop 27.0 GHz

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 69 of 86

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



Q ECC RF Test Report Report No: R1809H0120-R4

CA_41C 20MHz+5MHz CH-Low 30MHz~1GHz | CA_41C 20MHz+5MHz CH- Middle 30MHz~1GHz

Spectrum I !‘%‘ Spectrum f‘g’
RefLevel 2500 d&m  Offset 17.60 dB & RAW 100 kMz Ref Level 25.00 dém OMfset 17.60 dé & RBW 100 kH:z

b art 2008 BWT 9.7 ms e VBW 300 kHz  Mode Auto Sweep be at: J0C8 BWT 0.7 ms @ VBW 300 kH:  Mode Auto Sweep

[Cantroted by EMCI2 @ 1Pk Max ontioled by EMCI2 @1k Max

20 o 20d3

10 8 104

o o

-10 a8 -10 4

20 20

-30 30 d

40 40

0 - o 50 4

¥ iy P AT bt T Ty B e B R R T . L L n FRTPTE TN TP Y TErEITP I W TS S TR R
50 %0

70 di
Start 30.0 MHz 691 pis Stop 1.0 GHz Htar 50,0 Mz

691 pis Htop 1.0 GHz
o = T
L i i sl L JL ik G L

Dete: 27.0CT.2018 060127 Date: 37 OCT.2018 060811

CA_41C 20MHz+5MHz CH-Low 1GHz~3GHz CA_41C 20MHz+5MHz CH- Middle 1GHz~3GHz

Spectrum I |= Spectrum l f‘g’
Ref Lovel 25,00 dom  Offset 17.00 0B = RBW 1 Mz Ref Level 25.00 dBm  Oset 17.60 b e RBW 1 Mz
= ALt 0 da BWT 2 ms e VBW 3 MHz Mode Auto Swasp = ALt 20 d8 BWT 2 s & VBW 3 MHz Mode Auto Sweep
[oontroled by EMCIZ @ 1P Max onticled by EMCI2 @ 1Pk Max
20 & 20 3
10 a2y 10 o
[ | [
-10 o8 j -10
20 1 20 1
-30 |r L -30 i [
| 1
40 } -0 X
Pivail SR PRI SEFIIRURY FYSIT ETIEN T N "W Prpi e o, o e /4o VS0 APSUPR) PP FTSVCITT LT VIR TP ST e v TR S S
50 50 d
&0 -60
70 4B
SHtart 1.0 GHz 691 5 5t 1.0 GHz Stat 1.0 GHz
——— ——

691 pis Btop 3.0 GHz
- - = wh
L i i saioe L JL ik G LT

Dete: 27 OCT. 2018 06:01.56 Date: 17 OCT.2018 060740

CA_41C 20MHz+5MHz CH-Low 3GHz~27GHz | CA_41C 20MHz+5MHz CH- Middle 3GHz~27GHz

Spectrum | ctrum (==
P | v v
el Level 25,00 dm  Offset 17.60 0B w RBW 1 Mz Ref Level 25,00 dBm  OFset 1760 db e RBW 1 Mz
= At 0 d8  BWT 96 ms e VBW 3 MHz  Mode Auto Swesp = At 20 d8  BWT 96 mi & VBW 3 MHz  Mode Auto Sweep
[oontroled by EMCIZ @ 1P Max onticled by EMCI2 @ 1Pk Max
2008 20 d3
10 o8 10 &
[ [
~10 g8 =10 di
20 20
-30 -30
M, > < o ay e/ P N
r'“_.‘_\‘,h’“u\“‘_mlh.\.\-_'r.lw\‘h‘vh;)\. A L QT FUEYL et - el U VO TR grasTTe APty dn e i st A A A
- rarkeabs g g’
50 -50
&0 40
70 d
rt 3.0 GH; 691 27.0 GH; Htat 3.0 GH.
Stai z 5 5t z art 3.0 GHz

691 pis Gtop 27,0 GHz
- - = w
L i i oanid L JL ik G LT

Dete: 27.0CT. 2018 060214 Date: 17 OCT.2018 060247

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 70 of 86
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




%
FCC RF Test Report

Report No: R1809H0120-R4

CA_41C 20MHz+5MHz CH- High 30MHz~1GHz

CA_41C 20MHz+20MHz CH-Low 30MHz~1GHz

691 5 Stop 1.0 GHz

Dete: 27.0CT 2018 081625

Spectrum = Spectrum I | =
Ref Lovel 25.00 dbm  Offset 17.00 08 w RBW 100 bHz Rof Lovel 25,00 dBm  Offaet 17.60 db = RBW 100 bz

= ALL DdE 8SWT 9.7 ms & YBW 300 kHz Mode Auto Sweep = ALt 20 d8 BWT 9.7 ms & VBW 300 kHr  Mode Auto Sweep

Controled by EMCS @1PF Max Gntioled by EMCIZ @ 1Pk Max

20 B 20 3

10 afy 10 o

0 i [

~10 8y -10 di

20 20

30 o8y a0 d

-40 -40

.o 14 W YN T YT 30 L f T PRI SRR T Y LT T e
e PRI SCURSIY] IRTIRTING PP WO TN . ¥ ’ TR P TYRTNPET NUWTRRTYS PRSPTSTIRPIS PRI IOWRY WY < v

60 60

-0 o8 ~70 di

Start 30.0 MHz

p————

Htart 50,0 MHz 691 pis Stop 1.0 GHz
e s — wh
L JL b L L |

Date 17 OCT.2018 06:21°24

CA_41C 20MHz+5MHz CH- High 1GHz~3GHz

CA _41C 20MHz+20MHz CH-Low 1GHz~3GHz

Spectrum = Spectrum | =
Ref Lovel 25.00d6m  Offsel 17.50 08 w RBW 1 MH: Ref Level 25.00 dBm  Oset 17.60 b e RBW 1 Mz
= ALt S0dE  SWT 2ms & YBW 3 MHz  Mode Auto Sweep = ALt 20 d8  BWT 2ms @ VBW 3 MH:  Mode Auto Sweep
Controled by EMCS @1PF Max Gntioled by EMCIZ @ 1Pk Max
20 20 3
10 afy 10 &
0 i [
1
o o LN
-10 1 -10 1
' l
20 - 20
il ]
-30 o8 ! -30 |[
| ]
-40 — -40 = T = T
T N N e g LT e e et e Pt I PRRPSPPFY EPPTUITIN Y Sy SRS ST ATy e e o o
50 ¢ 50 d
60 -60
-0 o8 ~70 di

Start 1.0 GHz 691 5 Stop 3.0 GHz
b - *

Dete: 27.0CT 2018 081650

Stat 1.0 GHz 691 pts Bt 3.0 GHz
— = I
L JL it LI

Date: 17 OCT.2018 0619.41

CA_41C 20MHz+5MHz CH- High 3GHz~27GHz

CA_41C 20MHz+20MHz CH-Low 3GHz~27GHz

Spectrum = Spectrum | =
Ref Lovel 25.00dEm  Offset 17.60 d8 & FBW 1 MHz Ref Level 2500 dém  OMfset 17.60 dB & REBW 1 Mz
b At S0dE BWT 95 ms e VBW 3 MHZ  Mode Auto Sweep b att 208 BWT 56 ms e VBW 3 MH:  Mode Auto Sweep
Controled by EMC2 @1Pk Max onticled by EMCI2 @1P% Max
0 20d3
10 g8 10 d
0dén o
-10 &8 -10 d
20 20
30 o8y a0 d
ol g, i e Wi A P e, T P taig
o o L s it il s dutsnd by \ it _ T PR SRR |t
-50 o8y -50 di
60 60
70 ¢4 -70 dB

Start 3.0 GHz 691 pts Stop 77.0 GHz
— — —L—
L L it i i I

Dete: 27.0CT 2018 081819

Start 3.0 GHr 691 pis Stop 27,0 GHz
an— - T
L J1 ik G CATTTR |

Date: 17 OCT.2018 061913

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 71 of 86

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




%
FCC RF Test Report

Report No: R1809H0120-R4

Spectrum

Ref Lovel 25.00d6m  Offset 17.60 08 = RBW 100 kHz

CA_41C 20MHz+20MHz CH- Middle 30MHz~1GHz

=

po ant SOdE  BWT
Controlled by EMC32 @1Pk Max

9.7 ms @ VBW 300 kHz  Mode Auto Sweep

50 o8
s Jespiabak

B N e TV aTCo FVRPPFIFRY TRy

50

[PV PR SRRV Y PRSI LE SR PR E

-70 o

Start 30.0 MHz
e

591 pts

Dete: 27.0CT 2018 082417

| Measuring..

Stop 1.0 GHz
m

CA_41C 20MHz+20MHz CH- High 30MHz~1GHz

Spectrum =
Ref Level 25,00 dBm  Offset 17.60 dB & RBW 100 kM2

ke art 208 BWI 9.7 ms e VBW 300 kHz
fControled by EMCI2 @ 1P% Max

Mode Auto Sweep

IS S TTIS WO RN T ST SIS FOSIRTIY TP Fm Ce

Date: 27 OCT 2018 082643

691 pts St 1.0 CHz
] T
J HMeasuring... ey ,&é

Spectrum

Ref Lovel 25.00d6m  Offset 17.60 08 = RBW 1 MHZ

CA_41C 20MHz+20MHz CH- Middle 1GHz~3GHz

=

po ant SOdE  BWT

2ms @ VBW 3 MHZ  Mode suto Sweep

Controlled by EMC32 @1Pk Max

Pobuyrsy ¥ INRSITIET! BFPRTIRTRY SRR SRR TR

I
Y R

A

Gtart 1.0 GHz
—

= 591 pts

Dete: 27.0CT 2018 082448

| Measuring..

e

e

E

CA_41C 20MHz+20MHz CH- High 1GHz~3GHz

Ref Level 25,00 dBm Offset 1760 dB e RBW 1 bz
b Art

pectrum

=

2008 BWIT 2 ms e VBW 3 MMz Mode Auto Sweep

fControled by EMCI2 @ 1P% Max

£0

BTSN PRSI TR R NPT T——"3 TR R YT

70 dB

FHz

Btart 1,0
—_—

Date: 27 OCT 2018 062623

JL

691 pis Stop 3.0 GHz
—
Seasuring... o

Spectrum

Ref Lovel 2500 d6m  Offset 17.60 08 = RBW 1 MHZ

CA_41C 20MHz+20MHz CH- Middle 3GHz~27GHz

=

po ant SOdE  BWT

96 ms & VBW 3 MHz  Mode Auto Sweep

Controlled by EMC32 @1Pk Max

B o

g
i s A A e by

J"L}‘u‘ﬂf A

N—

591 pts
Tt | Heasuring..
Dete: 27.0CT 2018 082512

Btop 27.0 GHz

Ref
b Art

CA_41C 20MHz+20MHz CH- High 3GHz~27GHz

Spectrum

=

Level 25,00 dBm  Offset 1760 dB e RBW 1 Mz

2008 BWIT 96 ms @ VBW 3 MH:  Mode Auto Sweep

fControled by EMCI2 @ 1P% Max

JRPPTINN RIS NP bl N ST R i

o e

FHz

Btart 3.0
—_—

Date: 27 OCT 2018 082606

JL

691 pis Stop 27.0 GHz
| Heasuring.. ma D’,n«‘“ 4

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 72 of 86

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



\_/’ FCC RF Test Report Report No: R1809H0120-R4

5.8 Radiates Spurious Emission

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI C63.26 (2015).

2. Above 30MHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna height,
polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth
range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V) and
Horizontal (H). Above 1GHz: (Note: the FCC’s permission to use 1.5m as an alternative per TCBC Conf
call of Dec. 2, 2014.) The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna height,
polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth
range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V) and
Horizontal (H).

3. A log-periodic antenna or horn antenna shall be substituted in place of the EUT. The log-periodic
antenna will be driven by a signal generator and the level will be adjusted till the same power value on
the spectrum analyzer or receiver. The level of the spurious emissions can be calculated through the
level of the signal generator, cable loss, the gain of the substitution antenna and the reading of the
spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the
test.Set Test Receiver or Spectrum RBW=1MHz,VBW=3MHz for above 1GHz and
RBW=100kHz,VBW=300kHz for 30MHz to 1GHz,, And the maximum value of the receiver should be
recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for the
frequency band of interest is placed at the reference point of the chamber. An RF Signal source for the
frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.

6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dBi)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP =
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EIRP-2.15dBi.
The modulation mode and RB allocation refer to section 5.1, using the maximum output power

configuration.
Test setup
30MHz~~~ 1GHz
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Note: Area side:2.4mX3.6m
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Limits

Rule Part 27.53(m)(4) (4) For mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel edge, 43
+ 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and
55 + 10 log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the
greater of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section.
In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between
2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service
licensees operating on frequencies below 2495 MHz may also submit a documented interference
complaint against BRS licensees operating on channel BRS Channel 1 on the same terms and
conditions as adjacent channel BRS or EBS licensees.

Part 27.53(m) Limit -25 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = £1.96, U= +3.55 dB.
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Test Result

Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier, the

emissions below the noise floor will not be recorded in the report.

Antennal

CA_7C QPSK 10MHz+20MHz CH-Middle, RB=1#49 + 1#0

Cable

EIRP

Harmonic Frequency | SG Loss Gai_n Antfenn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5051.2 -65.51 | 2.00 | 10.15 | Horizontal | -57.36 | -25.00 | 32.36 135
3 7576.8 -62.79 | 250 | 11.35 Horizontal -53.94 | -25.00 | 28.94 90
4 10102.4 | -46.82 | 4.20 | 12.05 | Horizontal | -38.97 | -25.00 | 13.97 270
5 12628.0 |-58.15| 5.20 | 14.85 | Horizontal | -48.50 | -25.00 | 23.50 315
6 15153.6 |-53.76 | 5.50 | 13.23 | Horizontal | -46.03 | -25.00 | 21.03 0
7 17679.2 -53.13 | 5.70 | 12.15 Horizontal -46.68 | -25.00 | 21.68 45
8 20204.8 -- - -- -- -- - - --
9 22730.4 -- - -- -- -- - - --
10 25256.0 -- -- -- -- -- -- -- --
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_7C QPSK 15MHz+15MHz CH-Middle, RB=1#74 + 1#0
Cable . EIRP . , .
Harmonic Frequency | SG Loss GaIT] Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5055.0 -62.65 | 2.00 | 10.15 | Horizontal | -54.50 | -25.00 | 29.50 135
3 7582.5 -58.25 | 250 | 11.35 Horizontal -49.40 | -25.00 | 24.40 45
4 10110.0 |-54.97 | 4.20 | 12.05 | Horizontal | -47.12 | -25.00 | 22.12 0
5 12637.5 -54.63 | 5.20 | 14.85 Horizontal -44.98 | -25.00 | 19.98 315
6 15165.0 |-54.69 | 5.50 | 13.23 | Horizontal | -46.96 | -25.00 | 21.96 135
7 176925 |-51.80 | 5.70 | 12.15 | Horizontal | -45.35|-25.00 | 20.35 45
8 20220.0 -- -- -- -- -- -- -- --
9 22747.5 -- -- -- -- -- -- -- --
10 25275.0 -- - -- -- -- - - --

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.

TA Technology (Shanghai) Co., Ltd.
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CA_7C QPSK 20MHz+ 20MHz CH-Middle, RB=1#100 + 1#0

Cable _ EIRP . , ,
Harmonic Frequency | SG Loss Gal_n Antfenn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5050.2 -62.45 | 2.00 | 10.15 | Horizontal | -54.30 | -25.00 | 29.30 180
3 7575.3 -46.62 | 2.50 | 11.35 Horizontal -37.77 | -25.00 | 12.77 90
4 10100.4 -50.55 | 4.20 | 12.05 Horizontal -42.70 | -25.00 | 17.70 0
5 12625.5 -54.80 | 5.20 | 14.85 Horizontal -45.15 | -25.00 | 20.15 90
6 15150.6 |-53.52 | 5.50 | 13.23 | Horizontal | -45.79 | -25.00 | 20.79 135
7 17675.7 -50.61 | 5.70 | 12.15 Horizontal -44.16 | -25.00 | 19.16 45
8 20200.8 -- - -- -- -- - - --
9 22725.9 -- - -- -- -- - - --
10 25251.0 - - - - - - - -
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_38C QPSK 15MHz+15MHz CH-Middle, RB=1#74 + 1#0
Cable . EIRP _ : .
Harmonic Frequency | SG Loss Gal.n Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5175.0 -62.34 | 2.00 | 10.15| Horizontal | -54.19 | -25.00 | 29.19 135
3 7762.5 -58.52 | 250 | 11.35 Horizontal -49.67 | -25.00 | 24.67 45
4 10350.0 |-53.92 | 4.20 | 12.05| Horizontal | -46.07 | -25.00 | 21.07 0
5 12937.5 | -55.53 | 5.20 | 14.85 | Horizontal | -45.88 | -25.00 | 20.88 315
6 15525.0 -54.97 | 5.50 | 13.23 | Horizontal -47.24 | -25.00 | 22.24 135
7 18112.5 - - -- - -- -- -- -
8 20700.0 - - -- - -- -- -- --
9 23287.5 - - -- - -- -- -- --
10 25875.0 - - -- - -- -- -- -

Note: 1.The other Spurious RF Radiated emissions level is ho more than noise floor.

2. The worst emission was found in the antenna is Horizontal position.

TA Technology (Shanghai) Co., Ltd.
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CA_38C QPSK 20MHz+ 20MHz CH-Middle, RB=1#100 + 1#0

Cable _ EIRP _ : :
Harmonic Frequency | SG Loss Galh Antfann_a Level Limit | Margin | Azimuth
(MHz) (dBm) (@B) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5170.2 -60.24 | 2.00 | 10.15 | Horizontal | -52.09 | -25.00 | 27.09 135
3 7755.3 -58.19 | 250 | 11.35 Horizontal -49.34 | -25.00 | 24.34 315
4 10340.4 | -54.65 | 4.20 | 12.05 | Horizontal | -46.80 | -25.00 | 21.80 0
5 129255 | -54.03 | 5.20 | 14.85 | Horizontal | -44.38 | -25.00 | 19.38 135
6 15510.6 | -54.72 | 5.50 | 13.23 | Horizontal | -46.99 | -25.00 | 21.99 225
7 18095.7 . . - . - - - -
8 20680.8 - - -- - -- -- -- -
9 23265.9 - - -- - -- -- -- -
10 25851.0 - - - - - - - -
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_41C QPSK 5MHz+20MHz CH-Middle, RB=1#24 + 1#0
Cable _ EIRP _ : :
Harmonic Frequency | SG Loss Galh Antfann_a Level Limit | Margin | Azimuth
(MHz) (dBm) (@B) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5167.6 -60.50 | 2.00 | 10.15 | Horizontal | -52.35 | -25.00 | 27.35 225
3 7751.4 -58.02 | 250 | 11.35 Horizontal -49.17 | -25.00 | 24.17 45
4 10335.2 | -53.96 | 4.20 | 12.05| Horizontal | -46.11 | -25.00 | 21.11 180
5 12919.0 | -53.96 | 5.20 | 14.85 | Horizontal | -44.31 | -25.00 | 19.31 90
6 15502.8 | -55.57 | 5.50 | 13.23 | Horizontal | -47.84 | -25.00 | 22.84 0
7 18086.6 - - -- - -- -- -- --
8 20670.4 - - -- - -- -- -- -
9 23254.2 - - -- - -- -- -- -
10 25838.0 - - -- - -- -- -- --

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.

2. The worst emission was found in the antenna is Horizontal position.
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CA_41C QPSK 15MHz+15MHz CH-Middle, RB=1#74 + 1#0

Cable . EIRP _ : .
Harmonic Frequency | SG Loss Galh Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5171.0 -62.88 | 2.00 | 10.15 | Horizontal | -54.73 | -25.00 | 29.73 135
3 7756.5 -58.37 | 250 | 11.35 Horizontal -49.52 | -25.00 | 24.52 45
4 10342.0 | -54.66 | 4.20 | 12.05 | Horizontal | -46.81 | -25.00 | 21.81 0
5 12927.5 -54.64 | 5.20 | 14.85 | Horizontal -44.99 [ -25.00 | 19.99 315
6 15513.0 | -55.59 | 5.50 | 13.23 | Horizontal | -47.86 | -25.00 | 22.86 135
7 18098.5 - - -- - -- -- -- -
8 20684.0 - - -- - -- -- -- --
9 23269.5 - - -- - -- -- -- --
10 25855.0 - - -- - -- -- -- -
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_41C QPSK 20MHz+20MHz CH-Middle, RB=1#100 + 1#0
Cable . EIRP _ : .
Harmonic Frequency | SG Loss Galh Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5166.2 -60.65 | 2.00 | 10.15 | Horizontal | -52.50 | -25.00 | 27.50 135
3 7749.3 -58.07 | 2.50 | 11.35 | Horizontal | -49.22 | -25.00 | 24.22 45
4 10332.4 | -53.04 | 4.20 | 12.05| Horizontal | -45.19 | -25.00 | 20.19 0
5 12915.5 | -55.45| 5.20 | 14.85 | Horizontal | -45.80 | -25.00 | 20.80 315
6 15498.6 | -54.65 | 5.50 | 13.23 | Horizontal | -46.92 | -25.00 | 21.92 135
7 18081.7 - - -- - -- -- -- -
8 20664.8 - - -- - -- -- -- --
9 23247.9 - - -- - -- -- -- --
10 25831.0 - - -- - -- -- -- -

Note: 1.The other Spurious RF Radiated emissions level is ho more than noise floor.

2. The worst emission was found in the antenna is Horizontal position.
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Antenna 2

CA_7C QPSK 10MHz+20MHz CH-Middle, RB=1#49 + 1#0

Cable _ EIRP . , ,
Harmonic Frequency | SG Loss Gal_n Antfenn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5051.2 -65.37 | 2.00 | 10.15 | Horizontal | -57.22 | -25.00 | 32.22 270
3 7576.8 -63.12 | 250 | 11.35 Horizontal -54.27 | -25.00 | 29.27 0
4 10102.4 | -56.92 | 4.20 | 12.05 | Horizontal | -49.07 | -25.00 | 24.07 135
5 12628.0 |-56.98 | 5.20 | 14.85 | Horizontal | -47.33 | -25.00 | 22.33 45
6 15153.6 |-53.17 | 5.50 | 13.23 | Horizontal | -45.44 | -25.00 | 20.44 225
7 17679.2 - - - - - - . -
8 20204.8 -- - -- -- -- - - --
9 22730.4 -- - -- -- -- - - --
10 25256.0 - - - - - - - -
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_7C QPSK 15MHz+15MHz CH-Middle, RB=1#74 + 1#0
Cable _ EIRP . , ,
Harmonic Frequency | SG Loss Gal_n Antfenn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5055.0 -59.11 | 2.00 | 10.15 | Horizontal | -50.96 | -25.00 | 25.96 135
3 7582.5 -45.03 | 250 | 11.35 Horizontal -36.18 | -25.00 | 11.18 45
4 10110.0 -48.26 | 4.20 | 12.05 Horizontal -40.41 | -25.00 | 15.41 0
5 12637.5 -49.75 | 5.20 | 14.85 Horizontal -40.10 | -25.00 | 15.10 180
6 15165.0 |-53.66 | 5.50 | 13.23 | Horizontal | -45.93 | -25.00 | 20.93 135
7 17692.5 -50.74 | 5.70 | 12.15 Horizontal -44.29 | -25.00 | 19.29 45
8 20220.0 -- - -- -- -- - - --
9 22747.5 -- - -- -- -- - - --
10 25275.0 - - - - - - - -

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
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CA_7C QPSK 20MHz+ 20MHz CH-Middle, RB=1#100 + 1#0

Cable . EIRP . , .
Harmonic Frequency | SG Loss GaIT] Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5050.2 -56.76 | 2.00 | 10.15 | Horizontal | -48.61 | -25.00 [ 23.61 180
3 7575.3 -49.98 | 2.50 | 11.35 | Horizontal | -41.13 | -25.00 | 16.13 90
4 10100.4 | -48.68 | 4.20 | 12.05 | Horizontal | -40.83 | -25.00 | 15.83 0
5 12625.5 -47.47 | 5.20 | 14.85 Horizontal -37.82 | -25.00 | 12.82 90
6 15150.6 -50.88 | 5.50 | 13.23 Horizontal -43.15 | -25.00 | 18.15 135
7 17675.7 |-49.55| 5.70 | 12.15 | Horizontal | -43.10 | -25.00 | 18.10 45
8 20200.8 -- -- -- -- -- - - --
9 22725.9 -- -- -- -- -- - - --
10 25251.0 -- - -- -- -- - - --
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_38C QPSK 15MHz+15MHz CH-Middle, RB=1#74 + 1#0
Cable . EIRP _ : .
Harmonic Frequency | SG Loss Galh Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5175.0 -48.92 | 2.00 | 10.15 | Horizontal -40.77 | -25.00 | 15.77 135
3 7762.5 -52.82 | 2,50 | 11.35 | Horizontal | -43.97 | -25.00 | 18.97 45
4 10350.0 | -49.89 | 4.20 | 12.05 | Horizontal | -42.04 | -25.00 | 17.04 0
5 12937.5 -52.97 | 5.20 | 14.85 | Horizontal -43.32 | -25.00 | 18.32 180
6 15525.0 -51.90 | 5.50 | 13.23 | Horizontal -44.17 | -25.00 | 19.17 135
7 18112.5 - - -- - -- -- -- -
8 20700.0 - - -- - -- -- -- --
9 23287.5 - - -- - -- -- -- --
10 25875.0 - - -- - -- -- -- -

Note: 1.The other Spurious RF Radiated emissions level is ho more than noise floor.

2. The worst emission was found in the antenna is Horizontal position.

TA Technology (Shanghai) Co., Ltd.
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CA_38C QPSK 20MHz+ 20MHz CH-Middle, RB=1#100 + 1#0

Cable . EIRP _ : .
Harmonic Frequency | SG Loss Gal.n Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5170.2 -48.72 | 2.00 | 10.15 | Horizontal -40.57 | -25.00 | 15.57 135
3 7755.3 -47.28 | 250 | 11.35 Horizontal -38.43 | -25.00 | 13.43 315
4 10340.4 | -46.28 | 4.20 | 12.05 | Horizontal | -38.43 | -25.00 | 13.43 0
5 12925.5 -47.62 | 5.20 | 14.85 | Horizontal -37.97 | -25.00 | 12.97 135
6 15510.6 | -43.57 | 5.50 | 13.23 | Horizontal | -35.84 | -25.00 | 10.84 225
7 18095.7 - - -- - -- -- -- -
8 20680.8 - - -- - -- -- -- --
9 23265.9 - - -- - -- -- -- --
10 25851.0 - - -- - -- -- -- -
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_41C QPSK 5MHz+20MHz CH-Middle, RB=1#24 + 1#0
Cable . EIRP _ : .
Harmonic Frequency | SG Loss Gal.n Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5167.6 -60.59 | 2.00 | 10.15| Horizontal -52.44 | -25.00 | 27.44 45
3 7751.4 -57.35 | 250 | 11.35 Horizontal -48.50 | -25.00 | 23.50 225
4 10335.2 | -53.41 | 4.20 | 12.05 | Horizontal | -45.56 | -25.00 | 20.56 315
5 12919.0 -53.67 | 5.20 | 14.85 | Horizontal -44.02 | -25.00 | 19.02 270
6 15502.8 | -55.80 | 5.50 | 13.23 | Horizontal | -48.07 | -25.00 | 23.07 0
7 18086.6 - - -- - -- -- -- -
8 20670.4 - - - - - - - -
9 23254.2 - - -- - -- -- -- --
10 25838.0 - - -- - -- -- -- -

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.

2. The worst emission was found in the antenna is Horizontal position.

TA Technology (Shanghai) Co., Ltd.
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CA_41C QPSK 15MHz+15MHz CH-Middle, RB=1#74 + 1#0

Cable . EIRP _ : .
Harmonic Frequency | SG Loss Galh Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5171.0 -49.42 | 2.00 | 10.15| Horizontal -41.27 | -25.00 | 16.27 135
3 7756.5 -53.23 | 2.50 | 11.35 | Horizontal | -44.38 | -25.00 | 19.38 45
4 10342.0 | -49.03 | 4.20 | 12.05 | Horizontal | -41.18 | -25.00 | 16.18 0
5 12927.5 -52.25 | 5.20 | 14.85 | Horizontal -42.60 | -25.00 | 17.60 90
6 15513.0 | -53.04 | 5.50 | 13.23 | Horizontal | -45.31 | -25.00 | 20.31 135
7 18098.5 - - -- - -- -- -- -
8 20684.0 - - -- - -- -- -- --
9 23269.5 - - -- - -- -- -- --
10 25855.0 - - -- - -- -- -- -
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2. The worst emission was found in the antenna is Horizontal position.
CA_41C QPSK 20MHz+20MHz CH-Middle, RB=1#100 + 1#0
Cable . EIRP _ : .
Harmonic Frequency | SG Loss Galh Ant.enn.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 5166.2 -48.19 | 2.00 | 10.15| Horizontal | -40.04 | -25.00 | 15.04 135
3 7749.3 -50.35 | 2.50 | 11.35 Horizontal -41.50 | -25.00 | 16.50 45
4 10332.4 | -48.84 | 4.20 | 12.05| Horizontal | -40.99 | -25.00 | 15.99 0
5 129155 | -53.08 | 5.20 | 14.85 | Horizontal | -43.43 | -25.00 | 18.43 315
6 15498.6 | -52.76 | 5.50 | 13.23 | Horizontal | -45.03 | -25.00 | 20.03 45
7 18081.7 - - -- - -- -- -- -
8 20664.8 - - -- - -- -- -- --
9 23247.9 - - -- - -- -- -- --
10 25831.0 - - -- - -- -- -- -

Note: 1.The other Spurious RF Radiated emissions level is ho more than noise floor.

2. The worst emission was found in the antenna is Horizontal position.
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6 Main Test Instruments

Serial Calibration | Expiration
Name Manufacturer Type
Number Date Date
Base Station
. R&S CMW500 150415 2018-05-20 | 2019-05-19
Simulator
Power Splitter Hua Xiang SHX-GF2-2-13 10120101 / /
Spectrum Analyzer Key sight N9010A MY50210259 2018-05-20 | 2019-05-19
Signal Analyzer R&S FSV30 100815 2017-12-17 | 2018-12-16
EMI Test Receiver R&S ESCI 100948 2018-05-20 | 2019-05-19
Loop Antenna SCHWARZBECK FMzB1519 1519-047 2017-09-26 | 2019-09-25
Trilog Antenna SCHWARZBECK VUBL 9163 9163-201 2017-11-18 | 2019-11-17
Horn Antenna R&S HF907 100126 2018-07-07 | 2020-07-06
Horn Antenna ETS-Lindgren 3160-09 00102643 2018-06-20 | 2020-06-19
Signal generator R&S SMB 100A 102594 2018-05-20 | 2019-05-19
Climatic Chamber ESPEC SuU-242 93000506 2017-12-17 | 2020-12-16
Preampflier R&S SCuU18 102327 2018-05-20 | 2019-05-19
MOB COMMS .
Keysight 66319D MY43004105 2018-05-21 | 2019-05-20
DC SUPPLY
RF Cable Agilent SMA 15cm 0001 / /
Software R&S EMC32 9.26.0 / /

*roEND OF REPORT *%x
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ANNEX A: Product Change Description

The mobile phone BLA-L29 and BLA-L09 are LTE/UMTS/GSM mobile phone with Bluetooth. The
differences between BLA-L29 and BLA-L09 are showed in the following table. BLA-LO9 delete one SIM
by software. Other parts of the mobile phone are the same, including the appearance, the antenna,
Chipset, Bluetooth mode, Wi-Fi mode, Adapter, Battery, and so on.

BLA-L29 BLA-LO9

GSM Bands B2/B3/B5/B8 B2/B3/B5/B8

WCDMA Bands B1/B2/B5/B8/B4/B6/B19 B1/B2/B5/B8/B4/B6/B19
FDD LTE: FDD LTE:
B1/B2/B3/B4/B5/B6/B7/B8/B9/B12/B17/ | B1/B2/B3/B4/B5/B6/B7/B8/B9/B12/B17
B18/B19/B20/B26/B28/B32 /B18/B19/B20/B26/B28/B32

LTE Bands
TDD LTE: TDD LTE:
B34/B38/B39/B40/B41(110M, B34/B38/B39/B40/B41(110M,
2545-2655) 2545-2655)
GSM 850/1900 GSM 850/1900
WCDMA Band II/IV/IV WCDMA Band II/IV/IV

FCC Bands
LTE LTE
B2/B4/B5/B7/B12/B17/B26/B38/B41 B2/B4/B5/B7/B12/B17/B26/B38/B41

SIM Card Two One

Hardware Version | The same The same

Software Version Different Different

NFC The same The same

External camera The same The same

Internal camera The same The same

Flash The same The same

Mainboard The same The same

PCB layout The same The same

Appearance The same The same

Bluetooth mode The same The same

WLAN mode The same The same

BT/WLAN
The same The same

antenna

GSM/WCDMAJ/LT
The same The same

E antenna

Adapter The same The same

Battery The same The same

Chipset The same The same

Memory The same The same
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RF Parameter

The same RF Parameter in the same
band

The same RF Parameter in the same
band

Dimension

The same

The same

Main Frequency
NV

The same NV in the same band

The same NV in the same band
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